YANMAR PARTS CATALOG

0CR10-M09002EN

Last update Mar., 2015




Introduction

1.This is the parts catalog for 1GM, 2GM, 2GMF, 3GM, 3GMF, 3GMD, 3HM, 3HMF Diesel engine.
(Parts catalog No. 000YOOR0902)

2.This parts catalog does not contain the technical data needed for maintenance
service.

3.The illustrations used in this parts catalog have been simplified for clarity.
4. The contents of this parts catalog are subject to change without notice.

5.Be sure to use only Yanmar genuine part for repairs. |f imitation parts are used,
it may cause engine defects.



MODEL 3GM 2SM
SGM

SHM
SCMD
ICME SHMF

Pub. No. 000YOOR0S02

First Published: June, 1980
First Revised: January, 1982






Fig. No.

1-3GM

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

Fig. Name

. CYLINDER BLOCK(1,2GM(F))

. CYLINDER BLOCK

. GEAR HOUSING

. FLYWHEEL HOUSING

. LUB. OIL SUMP

. MAIN METAL HOUSING(1,2GM(F))
. MAIN METAL HOUSING

. BREATHER

. ENGINE LIFTER

MOUNTING FOOT
CYLINDER HEAD
BONNET

AIR INTAKE SILENCER
EXHAUST MANIFOLD

MIXING ELBOW

MIXING ELBOW(U-TYPE/OPTIONAL)

CAMSHAFT

CRANKSHAFT & FLYWHEEL
PISTON

CONNECTING ROD

LUB. OIL PUMP

LUB. OIL DIPSTICK

LUB. OIL STRAINER

LUB. OIL PRESSURE CONTROL VALVE

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
LUB. OIL PIPE
COOLING SEA WATER PUMP
COOLING FRESH WATER PUMP
COOLING FRESH WATER COOLER
COOLING FRESH WATER COOLER(3HMF)
SUB-TANK
COOLING WATER PIPE
COOLING WATER PIPE(2,3GMF,3HMF)
THERMOSTAT
FUEL INJECTION PUMP
FUEL FEED PUMP
FUEL INJECTION VALVE
FUEL STRAINER
FUEL PIPE
GOVERNOR DRIVING
REGULATOR LINKS
FUEL CONTROLLER
ENGINE STOP DEVIC
SPEED REMOTE CONTROL

STARTING MOTOR

STARTING MOTOR COMPONENT PART(12V/1.0KW)

STARTING MOTOR COMPONENT PART(12V/1.8KW)

GENERATOR(AC)

GENERATOR COMPONENT PART(121370-77200)

GENERATOR COMPONENT PART(128170-77200)

0CR10-M09002



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

74.

Fig. Name

GENERATOR COMPONENT PART(128170-77201)

GENERATOR COMPONENT PART(128270-77200)

WIRE HARNESS

CLUTCH

CLUTCH REMOTE CONTROL
TOOL

FLEXIBLE MOUNTING(OPTIONAL)

LUB. OIL WASTE,BILGE PUMP & KINGSTON COCK(OPTIONAL)

FUEL OIL TANK & BATTERY SWITCH(OPTIONAL)

COUPLING(TAPER & SLIT TYPE/OPTIONAL)
SINGLE LEVER CONTROL(OPTIONAL)
INSTRUMENT PANEL(M1/M2-TYPE)(OPTIONAL)
INSTRUMENT PANEL(S-TYPE/OPTIONAL)
SPECIAL TOOL(OPTIONAL)

REPAIR KIT(OPTIONAL)

GASKET KIT(OPTIONAL)

CLUTCH HOUSING

INPUT SHAFT & IDLE GEAR SHAFT
OUTPUT SHAFT

CONTROL DEVICE

CLUTCH HOUSING

INPUT SHAFT & IDLE GEAR SHAFT
OUTPUT SHAFT

COOLING SEA WATER PUMP

COOLING FRESH WATER PUMP & SUB-TANK

Contents

Fig. No. Fig. Name
75. COOLING FRESH WATER PUMP
76. COOLING WATER PIPE & V-BELT

77. FUEL PIPE

0CR10-M09002



0CR10-M09002 1-3GM O0CR10-M09002 Fig.1

Fig.1. CYLINDER BLOCK(L,2GM(F)) eton (0360
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B () DO () (A
1 1 728170-01560 BLOCK ASSY, CYLINDER 1
3 2 1 728270-01560 BLOCK ASSY, CYLINDER 1
° ;3 5 2 124060-01050 PLUG, PT1/8 1 6
«© 8 6 2 105311-01090 PLUG, 30 2 4
¢ E 7 2 121450-01100 LINER ASSY, CYLINDER 2
g 3 8 2 121450-01203  BOLT, HEAD 3
g é; 9 2 128170-01200 BOLT, HEAD 4
LS H 10 2 121450-01210 BOLT, HEAD 3
E 11 2 105025-01220 NUT, CYLINDER HEAD 4
\ /m g f 12 2 121450-01220 NUT, CYLINDER HEAD 3
\ GIH%D:) & = 13 2 105425-01250 WASHER 4
3/\ m \Qv\b s 14 2 121450-01231 BOLT, HEAD 2
@) \o-2 &) (\'TWW—D %5 15 2 24311-000100 O-RING, 1AP10.0 2
\(\M/ \J _/ %MM i 16 2 105225-01900  GUIDE 2
— N e 28 17 2 22312-080160  PIN, PARALLEL M8X16 2 2
f/ ;: 18 2 121450-01990 PLUG, 30 1
LEL = < o / / é‘s 'é 19 2  27243-200000 PLUG, 20 1
I E < Z gg E 20 2 22351-040008 PIN, SPRING 4.0X 8 1
3 ° “ﬁ ) cildl s 21 2 23873020000 PLUG, RO2 1
< - 5 5 o HEHE 22 2 43600-500200  COCK 1/4 11
3 “@% f g__@ %f ! 23 2 128270-01890 SPACER 1 W
g « N 52 g < (B=E/#00019)
3 « _g; 24 2 27210-200300 ZINC, SCREW20X30 2
L o -E 2 s 25 2 128270-09300 PLUG, NPTF1 1
] §° ‘_5’. 8 26 2 121750-01920 PLUG, NPTF1 1
EEEE § 27 2 123210-09310 GASKET 1 2
28 2 27210-200200 ZINC, SCREW20X20 1
29 2 128170-09320 FLANGE 1
30 2 104211-49160 GASKET 1
© 31 2 26116-060142 BOLT, M6X 14 PLATED 2
2 32 2 22217-060000 WASHER, SPRING 6 2
= 33 2 121450-01960 PLUG, PF1/4 1
o 34 2 121450-01980  GASKET 1
= a 35 2 121450-02100 BEARING, MAIN 1 1
. 36 1 128270-01450 JOINT 1
37 1 105582-49090 JOINT, 3-WAY 1
38 1 124240-01871 COVER 1
39 1 124240-01882 GASKET 1
40 1 26116-080142 BOLT 8X14 4
41 1  23414-080000 GASKET, 8X1.0 4
42 1 23061-070200 PIPE, 7X 200 1 1
43 1  124460-77680 RETAINER 1 1
44 1 128170-01330 GASKET, HEAD 1
5 44-1 1 128170-01331 GASKET, HEAD 1 N
= (A=*1981.01)
g « > 45 1 128270-01330 GASKET, HEAD 1
g « : 45-1 1 128270-01331 GASKET, HEAD 1 N
x ’ i (B=*1980.11)
b Z 2 46 1 124160-49480 JOINT, PIPE 1
E 47 1 124060-32990 PLUG 1
E: 48 1  23414-080000 GASKET, 8X1.0 1
< S N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:»zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.1

Fig.1. CYLINDER BLOCK(1,2GM(F)) (A)=1GM (D)=3GMD

(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
49 1 105583-49910 ELBOW, PT1/4 1
0 i
” £
* 3
o &
=
aa §
P
ol
D A is
- 23
\MM_—J ag
) ))) \\U By ~ ‘g F;
L T 2 g gl
2 E 5|8
2 : N
g - HHE
N N SIS
m Oz iy LK
3 /I FHHR
s §§ & 8
& & 3%
“ s LI
EL
SEEE| | 8
w0
™
i
)
c
N
=
©
ol
r
a o~ °
<] ~ B
= 5
14 I
<) /
T Z o
@%;1:_? f
< S N:OId%‘TSNew, O:Old%New, R:Old% New, S:Old:‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.2

Fig.2. CYLINDER BLOCK §g§;§gm® gg;;f;ﬁ;j"
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B () O () A
1 1 728370-01560 BLOCK ASSY, CYLINDER 1 1
. 3 2 1 728670-01560 BLOCK ASSY, CYLINDER 1
o E 2-1 1 728670-01561 BLOCK ASSY, CYLINDER 1 1 N
S § (E=EXXX)
< £ 5 2 124060-01050  PLUG, PT1/8 77
= o~ & 6 2 105311-01090  PLUG, 30 5 5
& 2 7 2 121450-01100  LINER ASSY, CYLINDER 3
H 8 2 121575-01100  SLEEVE, CYLINDER
HIR 9 2 121450-01203  BOLT, HEAD 6 6
HE 10 2 12157501200 BOLT, HEAD 6 6
11 2 12145001210  BOLT, HEAD 2 2 2 2
T 12 2 12145001220  NUT, CYLINDER HEAD 2 2 8 8
§e 13 2 12145001231  BOLT, HEAD 3 3 3
st 14 2 12935001230  BOLT, HEAD 3 3
i3 15 2 24311-000100  O-RING, 1AP10.0 2 2 2 2
[3)—'——”“ §§ § 16 2 105225-01900 GUIDE 2 2 2 2
L ;z j 17 2 22312-080160  PIN, PARALLEL M8X16 101 1 1
- & el = 18 2 121450-01990  PLUG, 30 1 01 1 1
z " H HE 8 19 2 43600-500290 COCK 1/4 101 1 1
o f HH 20 2 12408501880 CONNECTOR 11
g R LS 21 2 27210-200300  ZINC, SCREW20X30 2 2 2
= c c . 32| | 22 2 128270-09300 PLUG, NPTF1 2 2 2
S b 4@ @ H I 23 2 121750-01920  PLUG, NPTF1 2 2
o iz € £/ ¢ 24 2 12321009310  GASKET 2 2 2
P . HH1E 25 2 121450-01960  PLUG, PF1/4 1 1
26 2 121450-01980  GASKET 1 1
27 2 121450-02100  BEARING, MAIN 11
. e W 28 2 121550-02100  BEARING, MAIN 11
) ¢ 3 29 1 105583-49910 ELBOW, PT1/4 1 1
- &_é% 3 30 1 124070-13300 ELBOW, PT3/8 1
3z £ 31 1  124240-01871 COVER 101 1 1
< ) 3 32 1 12424001882  GASKET 1 1 1 1
- i 33 1 26116-080142  BOLT 8X14 4 4 4 4
2 34 1  23414-080000 GASKET, 8X1.0 4 4 4 4
§ 35 1 23061-070200  PIPE, 7X 200 1 1 1 1
HE 36 1 124460-77680  RETAINER 101 1 1
&| & 37 1 128370-01330 GASKET, HEAD 1
371 1 128370-01331  GASKET, HEAD 1 1 N
3 (C=E/#00413)
g2 38 1 12157501331  GASKET, HEAD 1
‘, 381 1 121575-01332  GASKET, HEAD 1 1 N
» .'E' (E=EXXX) (F=EXXX)
giz 382 1 121575-01333  GASKET, HEAD 1 1 N
2 Eg S (E=*1980.11) (F=*1980.11)
N R 39 1 124160-49480  JOINT, PIPE 1 1
&3 % HE 3 40 1 128270-01450  JOINT 1 1
d HHE a1 1 128670-01450  JOINT 1
g -
g LI
fx3
E‘@é% ﬁ N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.3

; A)=1GM D)=3GMD
Fig.3. GEAR HOUSING otom -2
(C)=3GM(F) (F)=3HMF
- No. Lev. Parts No. Description Qty |
- A (B () O () ¢
¢ 1 1 728170-01610 CASE ASSY, GEAR 1
§ 2 1 728270-01610 CASE ASSY, GEAR 1
: 3 1 728370-01610 CASE ASSY, GEAR 1 1 1 1
7 2 26216-080222  STUD, M8X 22 3 4 4 4 4 4
7-1 2 121450-01560 STUD, M8X22 4 4 4 4 4 R
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
8 2  26716-080002 NUT, M8 3 4 4 4 4 4
9 2 43400-500410 SEAL WASHER 8S 3 4 4 4 4 4
9-1 2  23414-080000 GASKET, 8X1.0 3 4 S
(A=EXXX) (B=EXXX)
9-2 2 22212-080000 SPRING WASHER 8 4 4 4 4 4 R
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
5 10 2 22315-040010 SPRING PIN 4X 10 2 2 2 2
I-El- 11 2 124060-01050 PLUG, PT1/8 1 1 1 1 1
% }) 12 1 128170-01510 GASKET, GEAR CASE 1
24 13 1 121575-01510 GASKET, GEAR CASE 1 1 1 1 1
zz 14 1 26116060502  BOLT, M6X 50 PLATED 7
(3 ® 15 1 26116-060802 BOLT, M6X 80 PLATED 5
g 16 1 22117-060000 WASHER, 6 12
(E) r W 17 1 26116-080852 BOLT, M8X 85 PLATED 5 5 5 5 5
o z -(55 18 1 26116-080302 BOLT, M8X 30 PLATED 2 2 2 2 2
8 % m‘@ g N 19 1 26116-080952 BOLT, M8X 95 PLATED 1 1 1 1 1
; N_ > g 20 1 26116-081152 BOLT, M8X115 PLATED 2 2 2 2 2
ERER N 21 1 26116-081202 BOLT, M8X120 PLATED 2 2 2 2 2
g ~ I g 22 1 22137-080000 WASHER, 8 12 12 12 12 12
2 o“(\ l g . _2€ A \ 23 1 121450-01800 SEAL, OIL 1 1 1 1 1 1
éc;\?/@ % - ~ d F 23-1 1 121450-01801 SEAL, TC25408 1 1 1 1 1 1 N
I I oo/ \ N @ , o % - (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
< } z o a=) ) Y@ - 24 1  145410-46960 OIL SEAL 1
= SAND 2*@XE 25 1 128270-01820  SEAL, SC16286 1 01 1 1 1
s o7\ ° 251 1 128270-01820  SEAL, SC16286 1 1 z
1 w e é}_ NX 3% (E=EXXX) (F=EXXX)
] S =
8 @ Qgi,-g 26 1 24101-060054 BEARING, BALL 6005 1
= — 27 1 24101-063054 BEARING, BALL 6305 1 1 1 1
g - 27-1 1 24101-063050 BEARING, BALL 6305C3 1 1 1 1 1 R
b ¢ (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
5 5 28 1 128170-01830 COVER 1 1 1 1 1
mfn;;@ o 28-1 1 128670-01830 COVER 1 1 N
T T | ¢ w £ (E=EXXX)
oo~ 8 o 28-2 1 121023-01550 COVER 1 1 R
(E=EXXX) (F=EXXX)
28-3 1 171016-01550 COVER 1 1 R
(E=EXXX) (F=EXXX)
29 1 26557-060102 SCREW, M6X10 2 2 2 2 2
c:a 29-1 1 28116-060162 BOLT 6X16 2 2 S
_ (E=EXXX)
z 29-2 1 26116-060122 BOLT, M6X 12 PLATED 2 2 S
° (E=EXXX) (F=EXXX)
Cvw 30 1 124160-01751 COVER, FILLER 1
a 31 1 24321-000350 O-RING, 1AG35.0 1
32 1 121000-01850 COVER, BLOCK 1 1 1 1 1

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.3

; (A)=1GM (D)=3GMD
Fig.3. GEAR HOUSING etom orsom
(C)=3GM(F) (F)=3HMF
- No. Lev. Parts No. Description Qty |
- A (B) () O (B ¢
¢ 33 1 121575-01860 GASKET 1 1 1 1 1
§ 34 1 26116-060142 BOLT, M6X 14 PLATED 3 3 3
: 34-1 1 26116-060142 BOLT, M6X 14 PLATED 1 1 1 1 1 K
(B=EXXX) (C=EXXX) (E=EXXX)
35 1 22217-060000 WASHER, SPRING 6 3 3 3 3 3
36 1 104271-01950 SHIM SET,0.2X3,0.3X2 1
37 1 124950-01951 SHIM SET, ADJUSTING 1
38 1 121450-01951 SHIM SET, ADJUSTING 1 1 1 1
39 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 2 2 W
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
40 1 128695-01840 GASKET 1 1 W
(E=EXXX) (F=EXXX)
5 41 1 22137-060000 WASHER, 6 2 2 W
w (E=EXXX) (F=EXXX)
=
ST
I
24
g S
a8
1
n]
8
= g LEL
© s 9 8
S ] I
. ]
b & g
4~
m Ll
ey 8
@ v“@ W =
Bep OF g
Nc\l__/@ &
= } Z

FOR MODEL IGM

(1)

linc
1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.4

. (A)=1GM (D)=3GMD
Fig.4. FLYWHEEL HOUSING eton (03
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 128170-01600 FLANGE, MOUNTING 1 1 1 1
2 1 121574-01600 FLANGE, MOUNTING 1 1
3 1 26116-100252 BOLT, M10X 25 PLATED 6 6 6 6
4 1 26116-100302 BOLT, M10X 30 PLATED 8 8
5 1  22117-100000 WASHER, 10 6 6 6 6 8 8
3 6 1 121574-01630 GASKET 1 1
7 1 23883-180002 PLUG, 18 1 1 1 1
7-1 1 23887-180002 PLUG, 18 1 1 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
7
FOR MODEL 3HM
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.5

; A)=1GM D)=3GMD
Fig.5. LUB. OIL SUMP etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 728170-01540 SUMP ASSY, OIL 1
2 1 721575-01540 SUMP ASSY, OIL 1 1
5 2  23893-020002 PLUG, G1/4 1 1
5-1 2 23894-020002 PLUG, G1/4 1 1 R
n (E=EXXX) (F=EXXX)
5 6 2 23414-130000 GASKET, 13X1.0 1 1
% 7 2 105430-01690 PLUG 1
] 8 2 43400-500570 SEAL WASHER 24S 1
E 9 1 128270-01720 SUMP, OIL 1
g 10 1 128370-01720 SUMP, OIL 1 1
2 x 11 1 128170-01750 GASKET, OIL SUMP 1
8 L 12 1 124000-01750 GASKET, OIL SUMP 1
g 13 1 121450-01751 GASKET, OIL SUMP 1 1
‘3 14 1 121575-01750 GASKET, OIL SUMP 1 1
u 15 1 26116-060202 BOLT, M6X 20 PLATED 12 17 21 21 1
g 16 1 26116-060252 BOLT, M6X 25 PLATED 23 23
% 17 1 26116-060352 BOLT, M6X 35 PLATED 1
w 18 1 22217-060000 WASHER, SPRING 6 13 17 21 21 23 23
19 1 22137-060000 WASHER, 6 13 17 21 21 23 23

2GMF

FOR MODEL 2GM

FOR MODEL IGM

Yes Yes

N:Old T»‘TNew, O:Old% New, R:OIdT”: New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M09002 1-3GM O0CR10-M09002 Fig.6

Fig.6. MAIN METAL HOUSING(1,2GM(F)) etom 5o
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 728170-02500 HOUSING ASSY, METAL 1
2 1  721450-02500 HOUSING ASSY, METAL 1
5 2 121450-02110 BEARING, MAIN 1 1
6 2 124450-02220 SEAL, HTCX60X82X9 1 1
6-1 2 124085-02220 SEAL, OIL 1 1 N
(A=EXXX) (B=EXXX)
7 1 105225-02020 O-RING 1 1
8 1 26116-080202 BOLT, M8X 20 PLATED 6 6
9 1 22217-080000 WASHER, SPRING 8 6 6
L§L 10 1 721450-02611 HOUSING ASSY 1
9, 12 2 121450-02160 BEARING, MAIN 1
g 13 2 121450-02071 BOLT 2
N 14 1 105225-02300 BOLT 1
d 15 1 128170-02090 BEARING, THRUST 1
é 16 1 104200-02110 BEARING, THRUST 1
x 17 1 121450-02100 BEARING, MAIN 1 1
E 18 1 121450-02320 METAL ASSY, 0.25 1 1
19 1 121450-02370 BEARING, 0.25 US 1
20 1 121450-02310 BEARING, 0.25 US 1 1

FOR MODEL |IGM

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.7

; A)=1GM D)=3GMD
Fig.7. MAIN METAL HOUSING otom -z
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  721450-02500 HOUSING ASSY, METAL 1 1
2 1  721550-02500 HOUSING ASSY, METAL 1 1
5 2 121450-02110 BEARING, MAIN 1 1
6 2 121550-02110 BEARING, MAIN 1 1
«~ 7 2 124450-02220 SEAL, HTCX60X82X9 1 1
7-1 2 124085-02220 SEAL, OIL 1 1 N
(C=EXXX) (D=EXXX)
8 2 124060-02220 SEAL, OIL 1 1
8-1 2 121551-02220 SEAL, OIL 1 1 N
(E=EXXX) (F=EXXX)
9 1 105225-02020 O-RING 1 1
10 1  24341-001350 O-RING, 1AS135.0 1 1
11 1 26116-080202 BOLT, M8X 20 PLATED 6 6 6 6
12 1 22217-080000 WASHER, SPRING 8 6 6 6 6
13 1 721450-02611 HOUSING ASSY 1 1
14 1  721550-02610 HOUSING ASSY, METAL 1 1
%% 17 2 121450-02160 BEARING, MAIN 1 1
0o 18 2  721550-02800 BEARING, MAIN 1 1
o 19 2 121450-02071  BOLT 2 2
g 20 2 121250-02070 BOLT 2 2
@ 21 1 105225-02300 BOLT 2 2
uo. 22 1 121550-02300 BOLT 2 2
23 1 721450-02621 HOUSING ASSY 1 1
24 1 721550-02620 HOUSING ASSY, METAL 1 1
27 2 121450-02170 BEARING, MAIN 1 1
28 2 721550-02810 BEARING, MAIN 1 1
29 2 121450-02071 BOLT 2 2
30 2 121250-02070 BOLT 2 2
31 1 121450-02100 BEARING, MAIN 1 1
32 1 121520-02100 BEARING, MAIN 1 1
33 1 121450-02320 METAL ASSY, 0.25 1 1
34 1 121550-02320 BEARING, 0.25 US 1 1
— 35 1 121450-02370 BEARING, 0.25 US 1 1
36 1 721550-02830 BEARING, 0.25 US 1 1
37 1 121450-02380 BEARING, 0.25 US 1 1
38 1  721550-02820 BEARING, 0.25 US 1 1
39 1 121450-02310 BEARING, 0.25 US 1 1
40 1 121550-02310 BEARING, 0.25 US 1 1

3GMF

FOR MODEL 3GM-3GMD

Yes Yes

N:Old T»‘TNew, O:Old% New, R:OIdT”: New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.8

i A)=1GM D)=3GMD
Fig.8. BREATHER oom (-3
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128170-03020 COVER, BREATHER 1
2 1 121000-03020 COVER, BREATHER 1 1 1
3 1 128670-03010  BODY, BREATHER 1 1
4 1 128170-03070 GASKET 1
5 1 121000-03070  GASKET 1 1 1
o N — 6 1 121450-03071 GASKET 1 1
T 7 1 26116-060202 BOLT, M6X 20 PLATED 4
8 1 26116-060252 BOLT, M6X 25 PLATED 4 4 4
%}m é @E) 9 1  26116-080142 BOLT 8X14 2 2
10 1 22117-060000 WASHER, 6 4 4 4 4
‘ 11 1 22137-080000 WASHER, 8 2 2
'8 12 1 22217-080000 WASHER, SPRING 8 2 2
% 13 1 128170-03200 PIPE, BREATHER 1
0 14 1 124000-03200 PIPE, BREATHER 1 1 1
% 15 1 121000-03200 PIPE, BREATHER 1 1
0 16 1 101158-03061  VALVE 1
d 17 1 101158-03111 RETAINER 1
8 18 1 121000-03080  PLATE, SHELTER 1 1 1
= 19 1 128670-03020 PLATE, BAFFLE 1 1
g 20 1 128670-03030 PLATE, BAFFLE 1 1
L 21 1 128670-03040 WOOL, STEEL 1 1
22 1 26557-040082  SCREW, M4X 8 2
23 1 26557-050102  SCREW, M5X10 2 2 2
24 1 22217-040000 WASHER, SPRING 4 2
25 1 22217-050000 WASHER, SPRING 5 2 2 2
26 1 23080-013000 CLAMP, 13 2 2 2

2GMF-3GMF

FOR MODEL 2GM+3GM.3GMD

FOR MODEL IGM

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.9

. (A)=1GM (D)=3GMD
Fig.9. ENGINE LIFTER eton (03
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 128170-07230 LIFTER 1
2 1 121575-07230 LIFTER 1 1 1 1
3 1 121575-07240 LIFTER 1 1 1 1
4 1 26116-080142 BOLT 8X14 2
5 1 22217-080000 WASHER, SPRING 8 2
6 1 26776-120002 NUT, LOCK M12 1 1 1 1 1
7 1 128695-07230 LIFTER 1
8 1  124736-07900 LIFTER 1
9 1  123372-03150 SPACER 2 2
10 1 128695-07230 LIFTER 1 1
FOR MODEL 3GM-3GMD - 3HM - SHMF 3 REFER TO Fig. 11
3GMF - 2GM
o—S
7 ,
10
2GMF
3GMF
3HMF
Sf 9
2GMF-3GMF
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.10

i (A)=1GM (D)=3GMD
Fig.10. MOUNTING FOOT oo -2
(C)=3GM(F) (F)=3HMF
- No. Lev. Parts No. Description Qty |
- A B (€ O (E) (F)
T 1 1 128170-08100 FOOT 1 2 2 2
o Yoo o 2 1 128370-08100 FOOT 2
\ 3 1 128670-08100 FOOT, MOUNTING 2 2
- 4 1 128170-08110 FOOT 1
- % 5 1 128170-08120 FOOT 1 1 1 1
2 6 1 128370-08120 FOOT 1
_ 7 1 128670-08120 FOOT, MOUNTING 1 1
h - 8 1 128170-08130 FOOT 1 1 1 1
% 9 1 128370-08130 FOOT 1
s 10 1 128670-08130 FOOT, MOUNTING 1 1
& 11 1 26116-120302 BOLT, M12X 30 PLATED 4 4 4 4 4 4
-
u 12 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
2 13 1 26116-100302 BOLT, M10X 30 PLATED 4 4 4 4 4 4
& 14 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
b 15 1 124223-92800 SHIM SET, ADJUSTING 4 4 4 4 Z
(A=*1980.07) (B=E/#00018) (C=E/#00011) (E=E/#00018)
&g = 2/
S
20
oF
==
foro]
N
a
i
a
o
=
e
o
[rs
=
©
il
n}
a
<]
=
'Y
o
rs
Remarks Yes No Yes No
(1)3GM N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OIdT”: New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.11

Fig.11. CYLINDER HEAD (etom (O)=scmD
(C)=3GM(F) (F)=3HMF
- No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
8 1 1 728170-11700  HEAD ASSY, CYLINDER 1
Z 3 2 1 728270-11700  HEAD ASSY, CYLINDER 1
2 2 3 1 728370-11700  HEAD ASSY, CYLINDER 11
5 8 E 4 1 721575-11701  HEAD ASSY, CYLINDER 1
¢ g L 5 1 721575-11701  HEAD ASSY, CYLINDER 1
s 5 10 2 105225-11100  VALVE, INTAKE 1 2 3 3
3 E 1 2 104211-11100  VALVE, INTAKE 3 3
s § 12 2 105225-11110  VALVE, EXHAUST 1 2 3 3
< s 13 2 104211-11110  VALVE, EXHAUST 3 3
2 > g 8 14 2 121575-11121  SPRING, VALVE 2 4 6 6 6 6
E% 15 2 105430-11160  GUIDE, VALVE 1
Io i3 17 2 124060-11800  GUIDE, VALVE 2 3 3 3 3
3 %3% A 34 18 2 105430-11160  GUIDE, VALVE 1
2 an6 2t 18-1 2 128170-11160  GUIDE, VALVE 1 R
5 m 23 (A=EXXX)
5 E L E 20 2 124060-11810  GUIDE, VALVE 2 3 3 3 3
tv g 3 3 21 2 104200-11180  RETAINER, SPRING 2 4 6 6
K] 22 2 104211-11180  RETAINER, SPRING 6 6
oo §§ I 23 2 27310-070000 COTTER 7 2 4 6 6 6 6
Sz0 S HP 231 2 27310070001  COTTER, 7 2 4 6 6 6 6 N
povd %5 s 8 (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
A ug _ 24 2 128170-11340  SEAL, VALVE STEM 2
< w32/ 2 25 2 124950-11340  SEAL, VALVE STEM 4 6 6 6 6
" EE; g/ s 26 2 104211-11370  CAP, VALVE 2 4 6 6 6 6
HTI IR 27 2 128170-11350  STUD 1
28 2 105225-11350  STUD 2 3 3 3 3
- 29 2 26736-100002  NUT, M10 1
3 30 2 26776-100002  NUT, LOCK M10 2 3 3 3 3
3 31 2 22137-100000  WASHER, 10 1 2 3 3 3 3
5 32 2 26216-080622  STUD, M8X 62 2 4 6 6
3 32-1 2 26216-080652  STUD, M8X 65 4 6 6 6 S
s 3 (B=EXXX) (C=EXXX)
2 i 32-2 2 26216-080702  STUD, M8X 70 6 S
B 2 (E=EXXX)
s 2 g 33 2 26716-080002  NUT, M8 2 4 6 6 6 6
= gs ] E 34 2 22351-040008  PIN, SPRING 4.0X 8 1
. g &= 34-1 2 22351-040010  PIN, SPRING 4.0X10 1 R
g 5 (A=EXXX)
& 2% 35 2 121000-11050  PIN, 4.5X12 11 1
S g 36 2 121000-11050  PIN, 4.5X12 1 1w
z G (E=E/#00019) (F=+1980.07)
c 53|35 37 2 23873-030000  PLUG, R0O3 1 2 2 2 2
8 § § % 38 2 121575-11670  COVER, HEAD 11 1 1
z M 39 2 128695-11670  COVER 1
S S i e 40 2 121450-11680  GASKET 1 1 1 1 1
! N 41 2 26116080202  BOLT, M8X 20 PLATED 4 2 2 2
z 3 {H 42 2 26116080252  BOLT, M8X 25 PLATED 2 2 2 2
s 53 g 8 43 2 26116-080222  BOLT, M8X 22 PLATED 2
v EE ) 44 2 22217-080000 WASHER, SPRING 8 4 4 3 3
§:§~§ % 45 2 22117-080000  WASHER, 8 11 1 1
fz58 g 45-1 2 22137-080000  WASHER, 8 1 5
EQE% L3 N:Old %New, O:Old% New, R:Old% New, S:Old z‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.11

Fig.11. CYLINDER HEAD oom (O-3emo
(C)=3GM(F) (F)=3HMF
- No. Lev. Parts No. Description Qty |
) A ® © ©® € @
o (E=EXXX)
3 3 46 2 27210-200300  ZINC, SCREW20X30 1 1 1 1
2 2 47 2 124220-09320  PLUG 1
b § £ 47-1 2 122780-09320  PLUG 11 1 1 R
? i i (B=*1980.07)
s 3 48 2 123210-09310  GASKET 1 1 1 1
g “% 49 2 23414-250000  GASKET, 25X1.0 1 1 1 1
K g 50 2 26216-080552  STUD, M8X 55 2 2
< s 51 2 121250-11550  BOLT 2 2
2 2 £ 8 52 2 26716-080002  NUT, M8 2 2 2 2
5 53 2 22137-080000  WASHER, 8 2 2
o 3% 54 2 22117-080000  WASHER, 8 2 2
3 %3% ! ge 55 2 26213-080802  STUD, M8X 80 6 6 6
. o0 28 56 2 26713-080002  NUT, M8 6 6 6
s i 23 57 2 22217-080000  WASHER, SPRING 8 6 6 6
S S 31 58 2 22217-080000  WASHER, SPRING 8 3 3
tv 8 I 59 2 26213-080182  STUD, M8X 18 3 3
cilf = 60 2 26713-080002  NUT, M8 3 3
PR §§ I 61 2 121450-11670  COVER, HEAD 101
Sz0 S HP 62 2 26116-080282  BOLT, M8X 28 PLATED 2 2
L 202 ® 63 2 26116-080122  BOLT, M8X 12 PLATED 11
ey 3z [ 64 2 12125001710  BOLT, SUMP M8X14 11
< a3l 2 65 1 128170-11290  SUPPORT, ROCKER ARM 1
" E zE8|/| & 66 1 121450-11260  SUPPORT, ROCKER ARM 11 1 1 1
HH AR 67 1  121450-11270  SUPPORT, ROCKER ARM 1 2 2 2 2
68 1 124000-11240  SHAFT, ROCKER ARM 1
. 69 1 121450-11240  SHAFT ASSY, ROCKER 1 1
3 70 1 121550-11240  SHAFT ASSY, ROCKER 1 1
3 71 1  121550-11280  SPRING 1 2 2 2 2
E 72 1 121550-11290  WASHER 4 6 6 6 6
3 73 1 22242-000140  RING, 14 2 2 2 2 2
b 2 74 1 26921-080102  SCREW, M8X10 11 1 1 1
2 g 75 1 101147-11900  RETAINER 1 2 3 3 3 3
S 3 76 1 728170-11650  ARMASSY, ROCKER 2
s 2 H 77 1 724085-11650  ARM ASSY, ROCKER 4
= &3] K] E 82 2 101158-11230  SCREW, VALVE ADJUST 2 4
22 § |g] = 83 2 26756-080002  NUT, LOCK M8 2 4
ug s 84 1 721450-11650  ARMASSY, ROCKER 3 3 3 3
¢ 2% 87 2 101158-11230  SCREW, VALVE ADJUST 3 3 3 3
B g 88 2 26756-080002  NUT, LOCK M8 3 3 3 3
z G 89 2 721450-11660  ARM ASSY, ROCKER 3 3 3 3
S 533 92 2 101158-11230  SCREW, VALVE ADJUST 3 3 3 3
8 §* 3 93 2 26756-080002  NUT, LOCK M8 3 3 3 3
z EHE 94 1 121000-11420  CHAMBER 1 2 3 3
g S i e 95 1 121575-11421  CHAMBER 3 3
: N 96 1 124950-11410  CHAMBER 1 2 3
z 3 {H 961 1 12827511410 CHAMBER 1 2 3 3 F
o EAHE (A=*1980.11) (B=*1980.11) (C=*1980.11)
v ;g , 97 1 121550-11411  CHAMBER 3
33t H 97-1 1 128695-11410  CHAMBER 3 3 F
géé 5 g (E=*1980.11)
EQE% L3 N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 Fig.11
(D)=3GMD
(E)=3HM
(F)=3HMF
Qty

(A)=1GM
(B)=2GM(F)
(C)=3GM(F)

Description

Parts No.

Lev.

No.

Fig.11. CYLINDER HEAD

0CR10-M09002 1-3GM

C=

LNHERT
@%#%y 4

Ay 96—
ol
N BT
o @’ .mmm ALEE] =)

66
9y ol ¥3d3y

&
4 &
O

g

@,\M_S_Im.ﬂs_wm
| WHE-W9E T3A0W ¥04
| 2L HWOE

>

9 ~ () oulg

LG ~ (9) " (V) oUlS'Y

S1761d 0l ¥3d3W |o0
3dALl M3IN

WO T13A0W ¥O0d

()
NN = = @
| — ~ %a
Ll o ™ 9 ™| g 2
g g 2
| [} [} a
w © ™ ™ ™| ¢ N
~ [} [} 5
L L °
—| "
g|e ™ ™| ™ 2
2
G 3
Qe ™ ™ g oo = S
X bl bl x
= £ 8 g g
ol Sl 8 oo & 5
~ 1l = = 5
w 11 11 -
—~| ~ w w =
Mn\ N — — | - I
o
o
=1
£
~ ~ =}
n = 5
o o o
g | 8 z
& i N
a a o
S e 3
<
=
2
~ —~~ [0}
@ o — 3 3 =
28 |5 | 2o 2 o
82 8 N%N
b~ & s 3
$X .8y 2RO & >
x| = O o< o =
°ool o |5ET9 T s
o -
o< < | Jdx =« 8
553 3 522 ¢ -
0 un o
<<2 2 |g %050 mﬂm
[ON OIS o= a 40040
X [=} [=} e}
PSS % ® o
] S 1 [:4
o-d ol ll o o X Qlo ¥ O R
nDw e L o holo o S
89 < < < 2o £ 9]
o o - ~ o A ~ =
PR A= — b S| b
TS . | S5 | .,
o o~ < Te) ?| O 7o) Bl
0 m < T} ~ |~ o)} ©
W o © [ < o © 5
NS [0} 0 ~ MO ~ O 3
NN O O N 9| N 9N o
— | X A TdNH T S
X =1 o
}%4 @ =<} .
uw ] 9 2
o A__H - oA A Ne
11 Il
< < sbo
Sz
o ) [N ol < 0
®© O e}
=] o o ol o [=]
oo o = =1 1= =1 o
=
6€ 6% '8V 'Ly ‘Y '8 ‘ON @ous.ejey 19 6 ‘8Y ‘L ‘9% ‘8 ‘ON @oueIeyey
POPNjou] 30U Inq JWHE 404 A1essedau sieg AWHE Joj Asesseoeuun syed POpnjou} 30U Inq WOE B WOZ 404 Aiesseoeu siieg AWOE B JWDZ 404 Aiesseoouun syieg
MO||04 SB 8J8 Ajquesse Jo sped JUAMRSUOD BY3 Ul puUNoy seoueselIq IMOJ|0} S BJR A|qUIeSSE JO S3Jed JUBN}ISUCD BY} Ul PUNO} SBOUBIEYIQ
‘poliddns  9q 03 8| WHE 40 3843 ‘'AWHE 40 Alquesse peay Jopuljfo Jog ‘poyddns  oq 03 s| WOE B WOZ 40 1843 ‘JNDE '3 JINDZ J0 Alquiosse peoy Jopuljko Jog
or GON ¥343Y £7ON ¥3J3Y
Syewey Sypewey

09 ~ (1) dull

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.12

. (A)=1GM (D)=3GMD
Flng BONNET (B)=2GM(F) (E)=3HM
(©)=3GM(P) (F)=3HMF
~ No. Lev. Parts No. Description Q'ty
N S® (A (B) (©) (@) (E)
LEL i 8—e z 38 1 22117-'050000 WASHER, 5 3 3 W
z 3 o N ! . (E=EXXX) (F=EXXX)
$ 2 & *
5 Za N rl_~
g = L
8 s
= y c
/AN <

1
<
[w]
3
8 Rad
~
u
w
a
>
[re) [
I\
! &
z
o
o
c
N
©
o
?
)
o
c
@
©
e @
: L
= ™ o
o =
c
= — 5 [
a = L
[O]
Q
Q
=
[U]
(v}
Y
=
g
0 bl
| o
w
o
o
=
o
o
'S

Yes Yes

N:Old %New, O:Old% New, R:OIdT? New, S:Old :‘—_>2New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M09002 1-3GM O0CR10-M09002 Fig.13

H A)=1GM D)=3GMD
Fig.13. AIR INTAKE SILENCER oom (-3
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128170-12500  SILENCERASSY 1
2 1 128270-12500  SILENCER ASSY 1 1 1
3 1 124770-12500  SILENCER 1 1
10 2 128170-12540 ELEMENT 1
11 2 128270-12540 ELEMENT 1 1 1
12 2 124770-12540 ELEMENT 1 1
13 1 128270-12730  PIPE, AIR INTAKE 1 z
(B=*1980.08)
14 2 128270-12700  PIPE, AIR INTAKE 1
15 2 124770-11770 JOINT, PIPE PT1/8 1 z
¢ (B=*1980.08)
’; 16 1 128370-12730  MANIFOLD ASSY,INTAKE 1 1
z 18 2 124770-11770 JOINT, PIPE PT1/8 1 1
19 1 121575-12700  MANIFOLD, AIR INTAKE 1 1
4 20 1  124770-11770 JOINT, PIPE PT1/8 1 1
& 21 1  124450-11320 PLUG 1 1
s 22 1 121550-12710 GASKET, MANIFOLD 1 1
] 22-1 1 121551-12710  GASKET, MANIFOLD 1 1 N
EJ (E=*1980.09) (F=*1980.09)
g 23 1 26216-080552  STUD, M8X 55 2 2
g 24 1 121250-11550 BOLT 2 2
L 25 1 26716-080002 NUT, M8 2 2 2 2
26 1 22137-080000 WASHER, 8 2 2
27 1 22117-080000 WASHER, 8 2 2
28 1 26116-060102 BOLT, M6X 10 PLATED 2
29 1 26116-060142 BOLT, M6X 14 PLATED 3 3 3 3 3
30 1 22217-060000 WASHER, SPRING 6 2 3 3 3 3 3
31 1 22117-060000 WASHER, 6 2 3 3 3
32 1 26116-080202 BOLT, M8X 20 PLATED 2
N . 33 1 22117-080000  WASHER, 8 2

FOR MODEL 2GM

OLD TYPE

FOR MODEL 3GM+3GMD * 3GMF

NEW TYPE

FOR MODEL |IGM

[ FOR MODEL 2GMe* 2GMF

Yes Yes

N:Old %New, O:Old% New, R:OIdT”: New, S:Old z‘:»zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.14. EXHAUST MANIFOLD

2inc.(2) ~ 14

FOR MODEL 3HM

FOR MODEL 3GM+3GMD

<

Tinc.(1) ~ 14

0CR10-M09002 Fig.14

(D)=3GMD
(E)=3HM
(F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 728370-13500  MANIFOLD ASSY 1 1
2 2 728670-13500  MANIFOLD ASSY 1
5 2 128370-13160 COVER, MANIFOLD 1 1
6 2 128670-13160 COVER, MANIFOLD 1
7 2 128370-13180  GASKET 1 1
8 2 128670-13180  GASKET 1
9 2 26116-080252 BOLT, M8X 25 PLATED 5 5 6
10 2 22217-080000 WASHER, SPRING 8 5 5 6 z
(C=EXXX) (E=EXXX)
11 2 104211-49060 JOINT 1 1
12 2 124070-13300 ELBOW, PT3/8 1
13 2 124223-49300  JOINT, PIPE 1 1 1
14 2 104200-11920 COCK, WATER 1 1 1
15 1 23061-100500  PIPE, 10X 500 1 1
15-1 1 23061-100300 PIPE, 10X 300 1 1 R
(C=EXXX)
16 1 124223-49750 CLIP, HOSE 13 1 1 1
17 1 121450-13250  GASKET 1 1
18 1 121550-13520 GASKET 1
19 1 26213-080802  STUD, M8X 80 6 6 6
20 1 26713-080002 NUT, M8 6 6 6
21 1 22217-080000 WASHER, SPRING 8 6 6 6

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.15

; A)=1GM D)=3GMD
Fig.15. MIXING ELBOW otom -2
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
9 A (B) () O (B ¢
7 1 1 128170-13530 ELBOW 1 1
2 1 128370-13530 ELBOW 1 1 1 1 1
FOR MODEL |GM+2GM 3 1 128170-13200 GASKET 1 1
L 4 1 128370-13200 GASKET 1 1 1 1 1
@ 5 1 26113-080202  BOLT M8X 20 (STEN 4 4 4 4
/ g 6 1 26113-080202 BOLT M8X 20 (STEN 3 W
(B=EXXX)
NEW TYPE 7 1 22217-080000 WASHER, SPRING 8 3 3 4 4 4 4
6 8 1 26213-080182 STUD, M8X 18 3 3
7 8-1 1 26213-080182 STUD, M8X 18 3 z
(B=EXXX)
9 1 26713-080002 NUT, M8 3 3
9-1 1 26713-080002 NUT, M8 3 z
FOR MODEL 2GM (B=EXXX)

FOR MODEL 3GM«3GMD -3HM

FOR MODEL 3HMF
2GMF-3GMF

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.16. MIXING ELBOW(U-TYPE/OPTIONAL)

FOR MODEL 3GM.3GMD*3HM

FOR MODEL. 2GM

REFER TO Fig.15

MF
GMF-3GMF

~ 21
REFER TO Fig.15

0CR10-M09002 Fig.16

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128270-13600 ELBOW ASSY 1
2 1 124070-13520 ELBOW 1 1 1
2-1 1 128370-13600 ELBOW 1 1 1 1 1 R
(C=EXXX) (D=EXXX) (E=EXXX)
4 2 27233-250000 PLUG, 25 1 1 1 1 1
5 2 128270-13620  JOINT, PIPE PT3/8 1
6 2 124070-13300 ELBOW, PT3/8 1 1 1 1 1
7 1 104214-13580  JOINT 1 1 1 1 1
8 1 128270-49250  PIPE, WATER 1
9 1 128370-49250  PIPE, WATER 1 1 1
10 1 128690-49250  PIPE, WATER 1 1
11 1 23000-022000 CLAMP, 22 2
12 1 23000-025000 CLAMP, 25 2 2 2 2 2
13 1 128270-13610 ELBOW 1
14 1 128370-13610 ELBOW 1 1 1 1 1
15 1 124000-13200  GASKET, SILENCER 1
16 1 26213-080222  STUD, M8X 22 2
17 1 26213-080702  STUD, M8X 70 2
18 1 26713-080002 NUT, M8 4
19 1 22217-080000 WASHER, SPRING 8 4
20 1 26113-080402 BOLT M 8X 40 2 2 2 2 2
21 1 26113-080602 BOLT M 8X 60 2 2 2 2

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.17. CAMSHAFT

FOR MODEL IGM

FOR MODEL 2GM+*2GMF

21
26

FOR MODEL
3GM «3GMD * 3GMF

FOR MODEL. 3HM
OLD TYPE
(E/#—-00478)

FOR MODEL 3HMF 3FM
NEW TYPE

Remarks:
No.5-1: Changed from July, 1980.

(1) Changed effective engine serial number: From E/#00479~(3HM)

Interchangeable provided COVER (Fig.3 No.28-3 171016-01550), BOLT (Fig.3 No.29-1 26116-060162), PACKING (Fig.3 No.40
128695-01840), WASHER 6 (Fig.3 No.41 22137-060000), BOLT (No.6 121000-14110) and PLUG (No.7 121000-14550) are replaced
to the original type.

(2) The parts shown in (1) above are included in the camshaft assembly.

0CR10-M09002 Fig.17

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128170-14010 CAMSHAFT 1
2 1 128270-14010 CAMSHAFT 1
3 1 128370-14010 CAMSHAFT 1 1
4 2 121000-14550 PLUG 1 1
5 1 128670-14010 CAMSHAFT 1
5-1 1 728670-14581 CAMSHAFT ASSY 1 1 F
(E=E/#00479)
6 2 121000-14110 BOLT, CAMSHAFT 1 1w
(E=E/#00479)
7 2 121000-14550 PLUG 1 1w
(E=E/#00479)
9 1  124060-14090 CAM, FUEL 1
10 1 124000-14090 CAM, FUEL 1
11 1 121575-14090 CAM, FUEL 1 1 1 1
12 1 128170-14100 GEAR, CAMSHAFT 1
13 1 129350-14100 GEAR, CAMSHAFT 1 1 1 1 1
14 1 128170-14150 NUT 1 1 1 1 1 1
14-1 1 128170-14150 NUT 1 1 Z
(E=E/#00479) (F=EXXX)
15 1 105430-14200 TAPPET 2
16 1 104200-14200 TAPPET 4 6 6 6 6
17 1 105225-14400 ROD, PUSH 2
18 1 121450-14400 ROD, PUSH 4 6 6
19 1 121550-14400 ROD, PUSH 6 6
20 1 22512-050340 KEY, 5X 34 1
21 1 22512-070300 KEY, 7X 30 1 1 1 1 1
22 1 24101-060054 BEARING, BALL 6005 1
23 1 24101-062054 BEARING, BALL 6205 1 1 1 1 1
24 1 26587-080122 SCREW, M8X12 1 1 1 1 1 1
24-1 1 26587-080102 SCREW, M8X10 1 1 S
(E=EXXX) (F=EXXX)
25 1  26450-050102 BOLT, M5X 10 1 1 1 1 1 1
25-1 1 26450-050102 BOLT, M5X 10 1 1 Z
(E=EXXX) (F=EXXX)
26 1 124070-14760 PIN 1 1 1 1 1 1
26-1 1  124070-14760 PIN 1 1 Z
(E=EXXX) (F=EXXX)
27 1 128170-76790 HANDLE, STARTING 1 1 1 1 1 1
27-1 1 128170-76790 HANDLE, STARTING 1 1 Z
(E=E/#00018) (F=EXXX)
28 1 128170-07850 LABEL, CAUTION 1 1 1 1 W
(A=EXXX) (B=E/#00019) (C=E/#00012) (D=EXXX)
N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.18

; A)=1GM D)=3GMD
Fig.18. CRANKSHAFT & FLYWHEEL otom -z
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 728170-21700 CRANKSHAFT ASSY 1
2 1  724000-21700 CRANKSHAFT ASSY 1
2-1 1 724000-21701 CRANKSHAFT ASSY 1 F
(B=E/#04758)
3 1 721000-21700 CRANKSHAFT ASSY 1 1
3A 1 721000-21700 CRANKSHAFT ASSY 1
3A-1 1 721000-21701 CRANKSHAFT ASSY 1 N
(C=EXXX)
4 1 721500-21700 CRANKSHAFT ASSY 1 1
10 2 27221-060100 PLUG, 6X10 1 2 3 3 3 3
10-1 2 27221-060140 PLUG 6X14 1 2 3 3 3 3 R
(A=EXXX) (B=*EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
10-2 2 24190-080001 BALL, STEEL 1/4 1 2 3 3 3 3 R
(A=*1982.05) (B=*1982.05) (C=*1982.05) (D=*1982.05) (E=*1982.05) (F=*1982.05)
11 2 22312-080160 PIN, PARALLEL M8X16 1 1 1 1 1 1
12 2 22512-070120 KEY, 7X 12 2
13 2 22512-070180 KEY, 7X 18 2 2 2 2 2
14 1 128170-21200 GEAR, CRANKSHAFT 1
15 1 129350-21200 GEAR, CRANKSHAFT 1 1 1 1 1
16 1 121450-21540 NUT, CRANKSHAFT GEAR 1 1 1 1 1 1
17 1 128170-21250 WASHER, THRUST 1
18 1 128170-21650 V-PULLEY 1
19 1 128270-21650 V-PULLEY 1
19-1 1 128270-21651 V-PULLEY 1 S
(B=E/#04758)
20 1 128370-21650 V-PULLEY 1 1
21 1 128670-21650 V-PULLEY 1
22 1 128695-21650 V-PULLEY 1
23 1 26776-180002 NUT, LOCK M18 1 1 1 1 1 1
24 1 128170-21590 FLYWHEEL ASSY 1
25 1 128270-21590 FLYWHEEL ASSY 1
25-1 1 128270-21591 FLYWHEEL ASSY 1 S
(B=E/#04758)
26 1 128370-21590 FLYWHEEL ASSY 1
26A 1 128371-21590 FLYWHEEL ASSY 1
27 1 128371-21590 FLYWHEEL ASSY 1
28 1 128670-21590 FLYWHEEL ASSY 1 1
35 2 124950-21600 GEAR, RING 1 1 1 1
36 2 104211-21600 GEAR, RING 1 1
37 1 121000-21500 BOLT, FLYWHEEL 5 5 5
38 1 121574-21500 BOLT, FLYWHEEL 10 45 5 5 5
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.2-1,
19-1,25-1.
2GMF *1982.01
(2)3GMF Yes Yes

N:Old T»‘TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘:»zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.19

; A)=1GM D)=3GMD
Fig.19. PISTON etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 121000-22090 PISTON ASSY 1 2 3 3
2 1  121575-22090 PISTON ASSY 3 3
ﬁ 5 2 721000-22500 RING SET, PISTON 1 2 3 3
6 2 721575-22500 RING SET, PISTON 3 3
. g_—_ﬁk/ ~ 15 1 105225-22300 PIN, PISTON 1 2 3 3
21 16 1 104200-22300 PIN, PISTON 3 3
17 1 105225-22400 CIRCLIP 2 4 6 6
18 1 172100-22400 CIRCLIP 6 6
1 19 1 128170-22470 PISTON ASSY, 0.25 OS 1
24 21 2 728170-22540 RING SET, 0.25 OS 1

0
o \

[o>14)]

@

ATTENTION

As the abovementioned oversize parts are used for Model 1GM exclusively, they are not used for other Models.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.20

; A)=1GM D)=3GMD
Fig.20. CONNECTING ROD etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 705311-23100 ROD ASSY, CONNECTING 1 2 3 3
2 1  721550-23100 ROD ASSY, CONNECTING 3 3
5 2 105225-23100 BEARING, PISTON PIN 1 2 3 3
6 2 124060-23100 BEARING, PISTON PIN 3 3
7 2 105225-23200 BOLT, CONNECTING ROD 2 4 6 6
8 2  121550-23200 BOLT, CONNECTING ROD 6 6
{ 9 2  705311-23600 BEARING, CRANK PIN 1 2 3 3
— 5 10 2 721550-23600 BEARING, CRANK PIN 3 3
6 \ 11 1 105311-23380 METAL ASSY, 0.25 1 2 3 3
12 1 121550-23380 BEARING, 0.25 US 3 3

N—o®©

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.21

; (A)=1GM (D)=3GMD
Fig.21. LUB. OIL PUMP etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 728170-32100 PUMP ASSY, OIL 1
3 2 728170-32500 ROTOR ASSY 1
| \ 9 2 128170-32200 GEAR, OIL PUMP 1
\ / 10 2 22351-040008 PIN, SPRING 4.0X 8 2
\\///\ 11 2 22522-030100 KEY, WOODRUFF 3X10 1
\ u 12 2 26776-120002  NUT, LOCK M12 1
\‘\\ / 13 2 22117-120000 WASHER, 12 1
\_ — 14 2 26450-060182 BOLT, M6X 18 3
\/' i 15 1 128170-32030 GASKET 1
= 16 1 121450-32091 PUMP ASSY, OIL 1 1
16-1 1 121575-32090 PUMP ASSY, OIL 1 1 1 1 1 R
(B=EXXX) (C=EXXX)
24 2 121450-32050 PIN 2 2 2 2 2
o w 25 1 121450-32021 GASKET, PUMP 1 1 1 1 1
= 26 1 26116-060222 BOLT, M6X 22 PLATED 3 3 3 3 3
«%2 27 1 22137-060000 WASHER, 6 3 3 3 3 3
53
IoRy]
Quw
===
ICIoIo]
NNO
1
]
[a}
o
=
x
]
rd
O
S
\
=
°
il
r
Q
o
=
@
o
e
<
2
(). @
Sy -
- "v o~
&’ - N:Old €5 N .Old <N -0ld €& .0ld €42 X -Di ; : Q"
: *o> New, 0.0ldw New, R.Oldw New, S:Old > New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.22

Fig.22. LUB. OIL DIPSTICK etom 5o
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
FOR MODEL |~ 3GM «3GMD . A B () O (E) R
2GMF+*3GMF FOR MODEL 3HMF 1 1 128170-34800  DIPSTICK, OIL 1
2 1 128270-34800 DIPSTICK, OIL 1
3 1 128370-34800 DIPSTICK, OIL 1 1
4 1 121575-34801 DIPSTICK, OIL 1
5 1 128695-34800 DIPSTICK, OIL 1
6 1 121575-34830 BRACKET 1 1
7 1 124160-34844 GASKET 1 1
8 1 26116-080252 BOLT, M8X 25 PLATED 1
9 1 22117-080000 WASHER, 8 2

FOR MODEL. 3HM
2 y
3
5

Tt

FOR MODEL 3GM-3GMD
3GMF

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.23

1 A)=1GM D)=3GMD
Fig.23. LUB. OIL STRAINER (tem -3
(C)=3GM(F) (F)=3HMF
g No. Lev. Parts No. Description Qty |
\ A B (€ O (E) (F)
1 1 105430-35010 SCREEN 1
2 1 128270-35090  PIPE ASSY, OIL INLET 1
A 3 1 121450-35090  PIPE ASSY, OIL INLET 11
e/ 4 1 121575-35090  PIPE ASSY, OIL INLET 11
10 1 124450-35070  NUT, PF1/4 1 1 1 1 1
1 1 121150-35100  BRACKET 11 1
/QY\ 12 1 121370-35080  RETAINER, PIPE 101
// N\ 13 1 26116-060142  BOLT, M6X 14 PLATED 101
//’/ /\\ 14 1 22217-060000 WASHER, SPRING 6 11
. Pa NG 15 1 105430-01690  PLUG 1
T (=T NN 16 1 43400-500570  SEAL WASHER 24S 1
L\ \, 4\///7\ \\ \ 17 1 124450-35100  FILTER, OIL 11 1 1
NN \;;"?/y ) 18 1 124550-35110  ELEMENT 101
N=x/ ) 19 2 124450-35110  O-RING 11 1 1 1 1
v \*\727 y, 20 1  728170-35800  BRACKET ASSY 1
4@ \ A\ / a 22 2 124060-01050  PLUG, PT1/8 3
‘ — \V/bg/ 23 2 105225-35290 BOLT 1
—~—~ /& 24 1 26116-080352  BOLT, M8X 35 PLATED 2
ﬂ\ 25 1 22137-080000 WASHER, 8 2

REFER TO Fig.5

FOR MODEL 3HMe3HMF

EFER TO Fig.24

‘\H

FOR MODEL 3GM+3GMD +3GMF

\

REFER TO Fig.24

2GMF

FOR MODEL ZGM\

~
~

Yes Yes

N:Old %New, O:Old% New, R:OIdT”: New, S:Old z‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.24

Fig.24. LUB. OIL PRESSURE CONTROL VALVE etom 5o
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 105225-35300 VALVE ASSY, CONTROL 1
2 1  124085-35300 VALVE ASSY, CONTROL 1 1 1 1 1
5 2  24190-100001 BALL, STEEL 5/16 1 1 1 1 1 1
6 2 105582-34040 SPRING 1
7 2 121250-35320 SPRING, VALVE 1 1 1 1 1
8 2 124450-35330 RETAINER 1
9 2 121250-35330 RETAINER, SPRING 1 1 1 1 1
10 2 121250-35340 SHIM 1 1 1 1 1
11 2  124450-35350 NUT, LOCK 1 1 1 1 1
12 2 22252-000100 RING, 10 1

FOR MODEL IGM

A\
\ i FOR MODEL 2GM-3GM-3GMD+3HM « 3HMF
N\ G 2GMF-3GMF

REFER TO Fig.23

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



FOR MODEL |GM

0CR10-M09002 1-3GM

Fig.25. LUB. OIL PIPE

3GMF

FOR MODEL 3GMe®3GMD

0CR10-M09002 Fig.25

FOR MODEL 3HM+3HMF

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128170-39200 PIPE, OIL 1
2 1 128270-39200 PIPE, OIL 1
3 1 128370-39200 PIPE, OIL 1 1
4 1 121575-39200 PIPE ASSY, OIL 1 1
5 1  124060-39451 SWITCH, 0.2KG 1 1 1 1 1 1
6 1 101147-59810 BOLT, PIPE JOINT M8 2
7 1 124160-39140 BOLT, PIPE JOINT M10 1 1 1 1 1
8 1  124550-59820 BOLT, PIPE JOINT M8 1 3 3 3 3
9 1  23414-080000 GASKET, 8X1.0 4 1 5 5
10 1  23414-100000 GASKET, 10X1.0 2 2 2 2 2
11 1 104884-59170 GASKET 1 1 1
11-1 1  23414-080000 GASKET, 8X1.0 1 1 1 1 1 R
(B=EXXX) (C=EXXX) (E=EXXX)
12 1  124450-39240 RETAINER, PIPE 1 1 1 1 1
13 1 128170-39010 PIPE, OIL 1
14 1 128170-39020 PIPE ASSY, OIL 1
15 1 103854-39140 BOLT, PIPE JOINT 4
16 1  23414-120000 GASKET, 12X1.0 8
17 1 105582-39140 RETAINER 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:»zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.26

Fig.26. COOLING SEA WATER PUMP (A)=1GM (D)=3GMD

(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
16 A (B (©) O (B @
1 1 128170-42000 PUMP ASSY, WATER 1
2 1 128270-42000  PUMP ASSY, WATER 1 1 1
1inc. (1) ~40 3 1 121575-42000 PUMP ASSY, WATER 11 11
7 2 128170-42070  IMPELLER 1
31 8 2 104211-42070  IMPELLER 1 1 1
, 18 9 2 124223-42091  IMPELLER 1 1 11
29 10 2 128170-42060  SHAFT, IMPELLER 1
% 10 1 2 124070-42060  SHAFT, IMPELLER 1 1 1
12 2 121575-42020  SHAFT 11 11
13 2 12817042050 CAM 1
14 2 104211-42050 CAM 1 1 1
15 2 124323-42100 CAM, IMPELLER 11 11
16 2 26554-040062 SCREW, M4X 6 1 1 1 1
- 17 2 26554-040102 SCREW, M4X10 1 1 1 1
3GM 18 2 24101-060004  BEARING, BALL 6000 2
3GMD 19 2 24107-062004  BEARING, BALL 6200ZZ 2 2 2
20 2 24107-062024  BEARING, BALL 620227 2 2 2 2
21 2 128170-42110  SEAL, TC8227 1
2inc. (2) ~51A 22 2 124223-42160  SEAL, TC15X30X7 1 1 z
(E=*1979.12.) (F=*1979.12.)
| 23 2 12424091450  SEAL, OIL 1
Y 24 2 104211-42100  SEAL, TC10X25X7 1 1 1
3HMF 25 2 124223-42080  SEAL, TC13X28X7 1 1 1 1
ggME 26 2 124223-42040  KEY 11 11
27 2 104211-42110  PLATE 1 1 1
28 2 124223-42070  PIECE 1 1 1 1
3 inc. (3) ~51A 29 2 22242-000100  RING, 10 1
1 30 2 22242-000150  RING, 15 1 1 1 1
31 2 22252-000260 RING, 26 1
32 2 22252-000300 RING, 30 1 1 1
33 2 22252-000350  RING, 35 1 1 1 1
54 34 2 128170-42080 COVER 1
35 2 104211-42080 COVER 1 1 1
36 2 12157542150 COVER 1 1 1 1
37 2 128170-42090  GASKET 1
38 2 104211-42090  GASKET 1 1 1
39 2 124223-42110  GASKET, WATER PUMP 1 1 1 1
40 2 26554-040082 SCREW, M4X 8 3 6 6 6 6 6
41 2 10421142120  COVER, BEARING 1 1 1
& 42 2 12157542120 COVER, BEARING 1 1 1 1w
(E=*1979.12.) (F=*1979.12.)
N 43 2 104211-42130  PIECE, DISTANCE 1 1 1
44 2 124070-42410  COLLAR 1 1 1
45 2 124070-42400  V-PULLEY 1 1 1 1 1
46 2 26347-080002  NUT, M8 1 1 1 1 1
20 42 28 25 47 2 124070-42420  WASHER 1 1 1 1
27 48 2 124070-42420  WASHER 2 2 2 2
49 2 105583-49910  ELBOW, PT1/4 1 1 1
50 2 128270-49300 ELBOW, 1/4 1 1 1
51 2 121575-49300  JOINT, PIPE 2 2 2 2
51A 2 128270-42150  BRACKET, PUMP 1 1 1 1 1
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.26

; A)=1GM D)=3GMD
Fig.26. COOLING SEA WATER PUMP etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
1aM A (B) () O (B ¢
52 1 26116-080142 BOLT 8X14 2 2 2 2 2
53 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
1inc. (1) ~40 54 1 104511-78780 V-BELT, M/19 1 1 1 1 1
‘ 55 1 26116-060202 BOLT, M6X 20 PLATED 3
31 56 1 22217-060000 WASHER, SPRING 6 3
18 57 1 22117-060000 WASHER, 6 3
58 1 24321-000350 O-RING, 1AG35.0 1
60 1 22217-080000 WASHER, SPRING 8 2 2 2 2 W

GT 34 2inc. (2) ~51A

1

3HM
3HMF
2GMF

3GMF

3inc. (3) ~51A

1

54

20 42 28 25

22

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M09002 1-3GM O0CR10-M09002 Fig.27

Fig.27. COOLING FRESH WATER PUMP peion e
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
FOR MODEL 3HMF (A) © ©® B ©

(B)
2GMF-3GMF 1 1 128695-42010 PUMP ASSY, WATER 1 1 1
2 2 121000-42050  GASKET, WATER PUMP 11 1
3 2 121000-42100 PUMP ASSY, WATER 11 1
5 3 129350-42200  IMPELLER 1 1 1
ﬁ 0 6 3 121450-42240  BEARING, SHAFT 1 1 1
1 7 3 121450-42260 FLANGE, V-PULLEY 1 1 1
8 3 121450-42310  SEAL, MECHANICAL 1 1 1
9 3 23871-030000 PLUG, RO3 1 1 1
10 2 728695-43500 BRACKET ASSY 1 1 1
12 3 23871-020000 PLUG, R02 1 1 1
13 2  26117-060352  BOLT M 6X 35 1 1 1
14 2 22117-060000 WASHER, 6 1 1 1
15 1  128695-42350  V-PULLEY 1 1 1
16 1 121450-44410  GASKET 11 1
17 1 22117-080000  WASHER, 8 4 4 4
18 1 22217-060000 WASHER, SPRING 6 4 4 4
19 1 22217-080000 WASHER, SPRING 8 4 4 4
20 1  26116-060102  BOLT, M6X 10 PLATED 4 4 4
21 1  26116-080952  BOLT, M8X 95 PLATED 3 3 3
1 1 1 1

N
N

26116-081152 BOLT, M8X115 PLATED

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.28. COOLING FRESH WATER COOLER

FOR MODEL 2GMF

FOR MODEL 3GMF

0CR10-M09002 Fig.28

linc.3 ~ 31

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 728290-44500 COOLER ASSY, WATER 1
2 1  728390-44500 COOLER ASSY, WATER 1
3 2 128290-44010 BODY, COOLER 1
4 2 128390-44010 BODY, TANK 1
5 2 128290-44050 COVER 1
6 2 128965-44050 COVER 1
7 2 728690-44710 COVER ASSY 1 1
9 3  128690-49310 ELBOW 1 1
10 3 24311-000160 O-RING, 1AP16.0 1 1
11 3 26554-050102 SCREW, M5X10 1 1
12 3 23414-050000 GASKET, 5X1.0 1 1
13 2 128695-44090 COCK 1 1
14 2 128695-44070 GASKET 2 2
15 2 26216-060202 STUD, M6X 20 8 8
16 2  22117-060000 WASHER, 6 8 8
17 2 26716-060002 NUT, M6 8 8
18 2 123682-44190 FILLER ASSY 1 1
19 2 123672-44200 GASKET 1 1
20 2 128290-44400 PIPE, WATER 1
21 2 128390-44400 CORE, COOLER 1
22 2 124790-44470 PIN 2 2
23 2 24311-000700 O-RING, 1AP70.0 2 2
24 2 121450-11680 GASKET 1
25 2 128390-44490 GASKET 1
26 2 128290-44480 COVER, TANK 1
27 2 128390-44480 COVER, TANK 1
28 2  26116-060162 BOLT, M6X 16 PLATED 4 4
29 2 43600-500290 COCK 1/4 1 1
30 2  26116-080202 BOLT, M8X 20 PLATED 4 4
31 2 124160-49480 JOINT, PIPE 2 2
32 1 124460-77680 RETAINER 1 1
33 1 23061-070300 PIPE, 7X 300 2 2
34 1  124722-59050 CLIP, HOSE 9 1 1
35 1 128290-13250 GASKET 1
36 1 121450-13250 GASKET 1
37 1 26116-080852 BOLT, M8X 85 PLATED 4
38 1 26116-080902 BOLT, M8X 90 PLATED 4
39 1 26216-080852 STUD, M8X 85 2
40 1 26216-080902 STUD, M8X 90 2
41 1 26716-080002 NUT, M8 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.29. COOLING FRESH WATER COOLER(3HMF)

FOR MODEL 3HMF

OLD TYPE

0CR10-M09002 Fig.29

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 728695-44500 COOLER ASSY, WATER 1
1-1 1 728695-44501 COOLER ASSY, WATER 1 N
(F=EXXX)
2 2 128695-44010 BODY, TANK 1
3 2 128695-44050 COVER, COOLER 1
4 2 23873-010000 PLUG, RO1 1 Z
(F=EXXX)
5 2 728690-44710 COVER ASSY 1w
(F=EXXX)
7 3 128690-49310 ELBOW 1w
(F=EXXX)
8 3 24311-000160 O-RING, 1AP16.0 1 W
(F=EXXX)
9 3 26554-050102 SCREW, M5X10 1 W
(F=EXXX)
10 3 23414-050000 GASKET, 5X1.0 1 W
(F=EXXX)
11 2 128695-44090 COCK 1
12 2 128695-44070 GASKET 2
13 2 26216-060202 STUD, M6X 20 8
14 2 22117-060000 WASHER, 6 8
15 2 26716-060002 NUT, M6 8
16 2 123682-44190 FILLER ASSY 1
18 3 123682-44220 CHAIN 1
19 2 123672-44200 GASKET 1
20 2  26116-060162 BOLT, M6X 16 PLATED 4
21 2 128695-44400 PIPE ASSY, COOLING 1
22 2 124790-44470 PIN 2
23 2 24311-000700 O-RING, 1AP70.0 2
24 2 120345-13160 GASKET, MANIFOLD 1
25 2 128695-44480 COVER, TANK 1
26 2 43600-500290 COCK 1/4 1
27 2 26116-080202 BOLT, M8X 20 PLATED 6
28 2 124160-49480 JOINT, PIPE 2
29 2 23897-030002 PLUG PF3/8 1
30 2 23414-170022 GASKET, 17X1.0 1
31 1  124070-13300 ELBOW, PT3/8 1 z
(F=EXXX)
32 1  124460-77680 RETAINER 1
33 1 23061-070300 PIPE, 7X 300 2
34 1 124722-59050 CLIP, HOSE 9 1
35 1 121550-13520 GASKET 1
36 1 26116-080902 BOLT, M8X 90 PLATED 4
37 1 22217-080000 WASHER, SPRING 8 4
38 1 26216-080902 STUD, M8X 90 2
39 1 26716-080002 NUT, M8 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.30

; _ (A)=1GM (D)=3GMD
Fig.30. SUB-TANK (etom =5
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1 1 720445-44200 TANKASSY, SUB 1 1 1
F'O R M O D E |_ 3 H M F' 3 1 120445-44540  SUPPORT 1 1 1
4 1 124790-44560  PIPE, WATER L=1000 11 1
2GMF«3GMF 5 1 23010-013000 CLAMP, HOSE 13 2 2 2

N:Old%New, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.31

Fig.31. COOLING WATER PIPE (tem = S
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
AW B €© O E G
//Ai\xx = 1 1 128170-49010  PIPE, WATER 1
- - ¥ 2 1 128270-49010  PIPE, WATER 1 1 1
T B ; P 2-1 1  128270-49110  PIPE, WATER 1 1 1 R
o b (B=E/#00643) (C=E/#00380) (D=*1980.11)
22 1 128270-49010  PIPE, WATER 1 1 1 R
(B=E/#02383) (C=E/#01668) (D=*1981.07)
3 1 128170-49040  PIPE, WATER
4 1 128270-49020  PIPE, WATER
g 5 1 128370-49020  PIPE, WATER 11
8 6 1 128370-49030  PIPE, WATER 1
3 6-1 1 121370-49040  PIPE, WATER 1 1 R
9 (C=E/#00012)
8 7 1 128170-49050  PIPE, WATER 1
E g o 8 1 128270-49050  PIPE, WATER 1 1 1
3 g J 9 1 23000-022000  CLAMP, 22 6 6 6 6
" o :: 10 1 23000-025000  CLAMP, 25 2 2
e e 1 1 23297-200061  CLAMP, A20X 6 1 1 1
b i 11-1 1  124070-49310  RETAINER 1 1 1 N
& (B=*1980.09) (C=*1980.09) (D=*1980.09)
= 12 1  26116-060122  BOLT, M6X 12 PLATED 1
13 1 22137-060000 WASHER, 6 11 1

REFER TO Fig.33

REFER TO Fig.26

FOR MODEL |GM

Py

9
S
REFER TO Fig.26

REFER TO Fig.33

Yes Yes

N:Old T»‘TNew, O:Old% New, R:OIdT”: New, S:Old z‘:»zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.32

Fig.32. COOLING WATER PIPE(2,3GMF,3HMF) wetom @=3ew0
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
5 & AW B €© O E G
2 z 1 1 128670-49010 PIPE, WATER 1
3 E 2 1 128690-49010 PIPE, WATER 1 1 1
30 ~ & 3 1 121575-49020 PIPE, WATER 1
i 4 1 128370-49030 PIPE, WATER 1
" 4-1 1 121370-49040 PIPE, WATER 1 R
z (E=E/#00019)
u.:'.) 5 1 128270-49050 PIPE, WATER 1
%(20 6 1  23000-022000 CLAMP, 22 2
nN ° 7 1  23000-025000 CLAMP, 25 4 4 6 4
|.T‘.| : 8 1 121575-49310 RETAINER, PIPE 1 1
8 « 8-1 1 124070-49310 RETAINER 1 1 N
= E’ (E=*1980.09) (F=*1980.09)
% ° 9 1 26116-060102 BOLT, M6X 10 PLATED 1 1 1 1
L « 10 1 22137-060000 WASHER, 6 1 1 1 1
ELE 11 1 121575-49310 RETAINER, PIPE 1 1 1
< 12 1 128695-49520 PIPE, WATER 1 1 1
13 1 128695-49530 PIPE, WATER 1 1 1
14 1 128695-49020 PIPE, WATER 1
14-1 1 124770-49040 PIPE, WATER 1 1 1 S
(F=EXXX)
15 1  128695-49530 PIPE, WATER 1
16 1 128290-49510 PIPE, WATER 1 1
17 1 23000-041000 CLAMP, 41 6 6 6
£
z
fa]
e

REFER TO Fig.?2

FOR MODEL 3HM

o— © o

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.33

; A)=1GM D)=3GMD
Fig.33. THERMOSTAT etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
FOR MODEL IGM 1 1 105582-49200 THERMOSTAT 1 1 1 1 2
1 2 1 127610-91340 SWITCH, 60 1 1 1 1 1
2-1 1 128275-91340 SWITCH, 65 1 1 1 1 1 N
(A=E/#01256) (B=*1980.12) (C=+1980.12) (D=+1980.12) (E=*1980.12)
3 1 128270-49100 BRACKET 1 1 1
4 1 121575-49100 BRACKET, THERMOSTAT 1
5 1 121450-44410 GASKET 1 1 1 1
6 1 26116-080602 BOLT, M8X 60 PLATED 4 4 4 3
7 1 26116-080502 BOLT, M8X 50 PLATED 1
8 1 128170-49150 COVER, THERMOSTAT 1 1 1 1
9 1 121575-49150 COVER, THERMOSTAT 1
10 1 104211-49160 GASKET 1 1 1 1
11 1 121575-49160 GASKET 1
12 1 26116-060202 BOLT, M6X 20 PLATED 2 2 2 2
13 1 26116-080202 BOLT, M8X 20 PLATED 1
14 1 22217-080000 WASHER, SPRING 8 4 4 4 5
15 1 22117-060000 WASHER, 6 2 2 2 2
16 1 104271-49060 JOINT, PIPE 1
17 1 124070-13300 ELBOW, PT3/8 1
18 1 22351-040008 PIN, SPRING 4.0X 8 1
19 1 26116-080282 BOLT, M8X 28 PLATED 1 1 1
20 1 26116-080652 BOLT, M8X 65 PLATED 1 1 1
21 1 121750-49800 THERMOSTAT 1 1 1
22 1 127610-91350 SWITCH, 95 1 1 1
23 1 127610-91360 SWITCH, 106 1 1 1
24 1  128690-49530 COVER, THERMOSTAT 1 1 1
25 1 124736-49540 GASKET 1 1 1
26 1  22137-080000 WASHER, 8 2 2 2
27 1  23871-030000 PLUG, R0O3 1 1 1

13149 16 11

FOR MODEL 3HMF
2GME

3GMF

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.34. FUEL INJECTION PUMP

16
71—
15—

10
1 5
K 2
:
8
9
!
2
=
@\\j
22— &)
=)
27 =
@
o 0
23

N N
oo

FOR MODEL 1GM

REFERNo.10-1, 11-1, 13-1, 13-2

1. When replacing the plunger (10-1, 11-1) or the valve (13-1, 13-2) replace all the quantities required per engine simultaneously

with new ones.

2GMF
FOR MODEL 2GM

2. New type pump assembly has been supplied since 1981, July.

3. Applicable engine numbers: 1GM 02350~, 2GM 02252~, 3GMD 01615~, 3HM 00991 ~, 3HMF 00023~)

0CR10-M09002 Fig.34

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 728170-51700  PUMP ASSY, INJECTION 1
1-1 1 728170-51101 PUMP ASSY, INJECTION 1
(A=E/#02350)
2 1 728270-51700 PUMP ASSY, INJECTION 1
2-1 1 728270-51101 PUMP ASSY, INJECTION 1
(B=E/#02252)
3 1 728370-51700  PUMP ASSY, INJECTION 1 1
3-1 1 728370-51101 PUMP ASSY, INJECTION 1 1
(C=*1981.07) (D=E/#01615)
4 1 721575-51700  PUMP ASSY, INJECTION 1 1
4-1 1 728696-51100 PUMP ASSY, INJECTION 1 1
(E=E/#00991) (F=E/#00023)
5 2 128170-51010 BODY, FUEL PUMP 1
6 2 124950-51010 BODY, FUEL PUMP 1
7 2 128370-51010  BODY, FUEL PUMP 1 1
8 2 121450-51010 BODY ASSY, PUMP 1 1
9 2 128370-51010 BODY, FUEL PUMP 1 1
10 2 128170-51100 PLUNGER ASSY 1 2 3 3
10-1 2 128170-51101 PLUNGER ASSY 1 2 3 3
(A=E/#02350) (B=E/#02252) (C=*1981.07) (D=E/#01615)
11 2 121575-51100 PLUNGER ASSY 3 3
11-1 2 128696-51100 PLUNGER ASSY 3 3
(E=E/#00991) (F=E/#00023)
12 2 124950-51270  GASKET 1 2 3 3 3 3
13 2 124060-51300 VALVE ASSY, DELIVERY 1 2 3 3 3 3
13-1 2 128170-51300  VALVE ASSY, DELIVERY 1 2 3 3
(A=E/#02350) (B=E/#02252) (C=*1981.07) (D=E/#01615)
13-2 2 128696-51300  VALVE ASSY, DELIVERY 3 3
(E=E/#00991) (F=E/#00023)
14 2 124550-51350  GASKET, DELIVERY 1 2 3 3 3 3
15 2 124550-51320 SPRING, DELIVERY 1 2 3 3 3 3
16 2 124550-51341 HOLDER, DELIVERY L43 1 2 3 3 3 3
17 2 124550-51370 O-RING 1 2 3 3 3 3
18 2 124950-51510  PINION 1 2 3 3 3 3
19 2 124950-51190 SPRING, PLUNGER 1 2 3 3 3 3
20 2 124950-51170 RETAINER, SPRING A 1 2
21 2 174307-51170 RETAINER, SPRING A 3 3 3 3
22 2 174307-51181 RETAINER, SPRING B 1 2 3 3 3 3
23 2 724550-51520  GUIDE, PLUNGER 1 2 3 3 3 3
25 3 711100-51540 ROLLER ASSY 1 2 3 3 3 3
26 3 174100-54120 PIN 1 2 3 3 3 3
27 2 174307-51700  SHIM SET 1 2 3 3 3 3
28 2 103854-51251 PIN, PLUNGER 1 1 1 1 1 1
29 2 128170-51500 RACK ASSY, CONTROL 1
30 2 124085-51500 RACK, CONTROL 1
31 2 121450-51500 RACK, CONTROL 1 1 1 1
32 2 124950-51640 PLATE ASSY, ADJUST 1 2 2 2 2
33 3 124950-51650  PLATE 1 2 2 2 2
34 3 124950-51670  PIN 1 2 2 2 2
35 2 103854-51660 SCREW 1 2 2 2 2
36 2 26587-050122  SCREW, M5X12 1 2 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.34. FUEL INJECTION PUMP

2GMF
16 FOR MODEL 2GM

77
|
G

(@

((

2—O)
S
27 S
e
N
23

N N
oo

FOR MODEL 1GM

REFER.No.10-1, 11-1, 13-1, 13-2
1. When replacing the plunger (10-1, 11-1) or the valve (13-1, 13-2) replace all the quantities required per engine simultaneously
with new ones.

2. New type pump assembly has been supplied since 1981, July.

3. Applicable engine numbers: 1GM 02350~, 2GM 02252~, 3GMD 01615~, 3HM 00991 ~, 3HMF 00023~)

0CR10-M09002 Fig.34

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
36-1 2 26587-050102 SCREW, M5X10 1 2 2 2 2 N
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
37 2 22217-050000 WASHER, SPRING 5 1 2 2 2 2
38 2 22137-050000 WASHER, 5 1 2 2 2 2
39 2 104271-51450 PIECE, GUIDE 1
40 2 124950-51450 PIECE, GUIDE 2 3 3 3 3
41 2 174307-51460 PIN, LOCK 1
42 2 121150-51460 PIN, GUIDE 1 1 1 1
43 2 104271-51460 CIRCLIP 1
48 2 124220-51890 RIVET 2 2 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.35

H A)=1GM D)=3GMD

Fig.35. FUEL FEED PUMP wetom (=3

(C)=3GM(F) (F)=3HMF

No. Lev. Parts No. Description Qty |
4 A (B () O () ¢
5 P 4 1 1 105582-52010  PUMP ASSY, FUEL FEED 1
2 1 121256-52020  PUMP ASSY, FUEL FEED 1 1 1 1 1
an 3 1 121400-01850  GASKET 1 1 1 1
FOR MODEL |1GM 31 1 121520-01850 GASKET 1 1 1 1 1 1 R
(A=*1981.01) (B=*1981.01) (C=*1981.01) (E=*1981.01)

. 4 1 26116-060162  BOLT, M6X 16 PLATED 2 2 2 2 2 2
) ) 5 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2 2
6 1  105582-59150  BOLT, PIPE JOINT 1 1 1 1

7 1 124772-59650  UNION 11 1
8 1 124772-59660  JOINT 1 1 1 1 1 1
/‘ 11 9 1 124772-59670  NUT, CAP 1 1 1 1 1 1
Q»/ 7 vy 10 1  128370-59650  JOINT, PIPE 11 11
4 11 1 23414-080000 GASKET, 8X1.0 1 1 2 1 2 2

8
9 9
8
7 y
>
11 @9

FOR MODEL 2GM-3GMD

FOR MODEL 3GM+3HM-3HMF
2GMF.3GMF

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.36

H A)=1GM D)=3GMD
Fig.36. FUEL INJECTION VALVE EBLZGM(F) EE;:?,HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B () O () A
1 1 728170-53100  VALVE ASSY,INJECTION 1 2 3 3
2 1 724060-53101  VALVE ASSY,INJECTION 3 3
4 2 124770-53000  VALVE ASSY,INJECTION 1 2 3 3 3 3
5 2  128170-53080  NUT, NOZZLE 1 2 3 3
6 2 104200-53080  NUT, NOZZLE 3 3
7 2 11320053110  SPINDLE, INTER 1 2 3 3 3 3
8 2 10421153120  SPRING, NOZZLE 1 2 3 3
9 2 10385453120  SPRING, NOZZLE 3 3
91 2 10421153120  SPRING, NOZZLE 3 3 R
(E=EXXX) (F=EXXX)
10 2 113200-53120  RETAINER, SPRING 1 2 3 3 3 3
1 2 110250-53150  PLATE ASSY, ADJUST 1 2 3 3 3 3
12 2 10385453180  RETAINER, SPRING 1 2 3 3 3 3
REFER TO Fig.11 13 2 172100-53200  GASKET 1 2 3 3 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.37

; (A)=1GM (D)=3GMD
Fig.37. FUEL STRAINER etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1  124790-55601 STRAINER ASSY, FUEL 1 1 1 1 1 1

3 2 104500-55710 ELEMENT 1 1 1 1 1 1

4 2 121370-55730 CUP, STRAINER 1 1 1 1 1 1

5 2 110250-55610 RING, RETAINING 1 1 1 1 1 1

6 2 24341-000440 O-RING, 1AS44.0 1 1 1 1 1 1

7 2 101720-55750 PLUG, 6 1 1 1 1 1 1

8 2 23418-060000 GASKET, 6X1.0 1 1 1 1 1 1

9 2 135210-51900 PLUG 1 1 1 1 1 1

10 2 23414-080012 GASKET, 8X1.0 1 1 1 1 1 1

11 1 128170-55610 BRACKET, STRAINER 1

12 1 128270-55610 BRACKET, STRAINER 1

13 1 26116-080202 BOLT, M8X 20 PLATED 2

14 1 26116-080162 BOLT, M8X 16 PLATED 2

15 1 22217-080000  WASHER, SPRING 8 2 2

16 1 26116-060182 BOLT, M6X 18 PLATED 2 1 2 2 2 2
13 17 1 26116-060252 BOLT, M6X 25 PLATED 1

18 1 22217-060000  WASHER, SPRING 6 2 2 2 2 2 2

FOR MODEL 3GM-3HM -3
3GMD*3HMF

2amr-3aMF WY

4

O

=)

‘il Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.38. FUEL PIPE

REFER TO Fig.35

3GMF

REFER TO Fig.37

REFER TO Fig.37

REFER TO Fig.34

REFER TO Fig.35

0CR10-M09002 Fig.38

FOR MODEL 2GMs2GMF

FOR MODEL [IGM

REFER TO Fig.36

REFER TO Fig.

REFER TO Fig.35

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128170-59810  PIPE ASSY, INJECTION 1
2 1 128270-59810  PIPE ASSY, INJECTION 1
3 1 128370-59810  PIPE ASSY, INJECTION 1 1
4 1 121550-59810 PIPE, FUEL INJECTION 1
5 1 128695-59810 PIPE ASSY, INJECTION 1
6 1 128270-59820 PIPE ASSY, INJECTION 1
7 1 128370-59820  PIPE ASSY, INJECTION 1 1
8 1 121550-59820  PIPE ASSY, INJECTION 1
9 1 128695-59820  PIPE ASSY, INJECTION 1
10 1 128370-59830  PIPE ASSY, INJECTION 1 1
11 1 121550-59830  PIPE ASSY, INJECTION 1
12 1 128695-59830  PIPE ASSY, INJECTION 1
13 1 121450-59850 BRACKET 1 1 1 1 1
14 1 123325-59100 RETAINER, PIPE 2 2 2 z
(B=*1980.11) (C=*1980.11) (E=*1980.11)
15 1 123325-59110 COVER 2 2 2
15-1 1 122780-59100 RETAINER 1 R
(B=*1980.12)
15-2 1 123372-59100 RETAINER, PIPE 1 2 2 2 2 R
(B=*1980.12) (C=*1980.12) (E=*1980.12)
16 1 121250-59860 BRACKET 1 1 1 1
17 1 121250-59860 BRACKET 1 z
(B=*1980.11)
18 1  26116-060102 BOLT, M6X 10 PLATED 2 2 2 2 2
19 1 26116-060162 BOLT, M6X 16 PLATED 4 4 4 4 4
19-1 1 26116-060162 BOLT, M6X 16 PLATED 2 K
(B=EXXX)
20 1 128170-59010  PIPE ASSY, FUEL 1
21 1 128270-59010  PIPE ASSY, FUEL 1
22 1 128370-59010  PIPE ASSY, FUEL 1 1
23 1 128670-59010 PIPE ASSY, FUEL 1
24 1 128690-59010 PIPE ASSY, FUEL 1
25 1 128170-59080 PIPE ASSY, FUEL 1
26 1 128270-59080  PIPE ASSY, FUEL 1
27 1 128370-59080  PIPE, FUEL 1 1
28 1 128670-59080 PIPE, FUEL 1
29 1 128690-59080 PIPE 1
30 1 124450-39240 RETAINER, PIPE 1 1 1 1
31 1 22117-080000 WASHER, 8 1 1 1 1
32 1 105582-59150  BOLT, PIPE JOINT 1 1 1 1 1 1
33 1 23414-080000  GASKET, 8X1.0 2 2 2 2 2 2
34 1 124060-59380 PLUG, 6 1 1 1 1 1 1 Z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
35 1 180110-51910 GASKET, PLUG 1 1 1 1 1 1z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
36 1 103854-59200 BOLT, M12 1 1 1 1 1 1 Z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
37 1 23414-120000  GASKET, 12X1.0 6 6 6 6 6 6
38 1 23857-060000 BOLT, JOINT 6 2 2 2 2 2 2
39 1 104264-59030  JOINT, PIPE 8 1

40 1 105311-59500

PIPE ASSY, RETURN

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes

z‘:»zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.38. FUEL PIPE

REFER TO Fig.35

3GMF

FOR MODEL [IGM

REFER TO Fig.35

REFER TO Fig.37

REFER TO Fig.37

REFER TO Fig.34

REFER TO Fig.35

FOR MODEL 2GMs2GMF

REFER TO Fig.36

REFER TO Fig.

0CR10-M09002 Fig.38

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
41 1 128370-59500 PIPE ASSY, RETURN 1 1
42 1 121575-59500  PIPE ASSY, RETURN 1 1
43 1 101147-59810 BOLT, PIPE JOINT M8 1 2 3 3 3 3
44 1 23414-080000  GASKET, 8X1.0 2 4 6 6 6 6
45 1 103854-59191 BOLT ASSY, JOINT M12 1 1 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
46 1 128290-59810  PIPE ASSY, INJECTION 1
47 1 128390-59810  PIPE ASSY, INJECTION 1
48 1 128290-59820  PIPE ASSY, INJECTION 1
49 1 128390-59820  PIPE ASSY, INJECTION 1
50 1 128390-59830  PIPE ASSY, INJECTION 1
51 1 128290-59010  PIPE ASSY, FUEL 1
52 1 128390-59010  PIPE ASSY, FUEL 1
53 1 128290-59080  PIPE ASSY, FUEL 1
54 1 128390-59080  PIPE, FUEL 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes

z‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.39

; A)=1GM D)=3GMD
Fig.39. GOVERNOR DRIVING etom orsom
(C)=3GM(F) (F)=3HMF
w No. Lev. Parts No. Description Qty |
= A (B) () O (B ¢
a 1 1 128170-61100 WEIGHT ASSY,GOVERNOR 1
% ’ 2 1 721575-61520 SUPPORT ASSY, WEIGHT 1 1 1 1 1
g 9 1 22351-040008 PIN, SPRING 4.0X 8 2 1 1 1 1 1
E @ _ 10 1 121000-61600 SLEEVE, GOVERNOR 1 1 1 1 1 1
o4 ‘7— 1 1 12157561710  BEARING, FNTA-2542 11 1 1 1 1
53 ' — 12 1 12157561720 COLLAR 101 1 1 1 1
Elé‘ o 13 1 728170-61560 LEVER ASSY, GOVERNOR 1
QK / 14 1  721500-61560 LEVER ASSY, GOVERNOR 1 1 1 1 1
o 19 2  22322-030200 PIN, TAPER 3X20 2 2 2 2 2 2
§ 22 2 22351-030012 PIN, SPRING 3.0X12 1 1 1 1 1 1
o 23 1 121575-66310 SPRING, STARTING 1 1 1 1 1 1
2 4 © 24 1 128170-61620 SUPPORT 1
25 1 121575-61620 SUPPORT 1 1 1 1 1
26 1 122410-61650 BEARING, FJ-1010W 2 2 2 2 2 2
27 1 22351-040008 PIN, SPRING 4.0X 8 2 2 2 2 2 2
28 1 26116-060302 BOLT, M6X 30 PLATED 2 2 2 2 2 2
29 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2 2
30 1 104211-42130 PIECE, DISTANCE 1 1 1 1 1 1
31 1 22242-000100 RING, 10 1 1 1 1 1 1
32 1 128170-61160 LEVER ASSY, CONTROL 1
33 1 121575-61160 LEVER ASSY, CONTROL 1 1 1 1 1

FOR MODEL IGM

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OIdT”: New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002  Fig.40

; A)=1GM D)=3GMD
Fig.40. REGULATOR LINKS etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
REFER TO Fig. 43 FOR MODEL |IGM A (B) () O (B ¢
1 1 121575-66051 HANDLE, REGULATOR 1 1 1 1 1 1
2 1 128170-66010 SPRING, REGULATOR 1
3 1 128270-66010 SPRING, REGULATOR 1 1 1 1 1
4 1 128170-66200 SPRING, REGULATOR 1
5 1 128270-66200 SPRING, REGULATOR 1 1
5-1 1 121575-66200 SPRING, REGULATOR 1 1 1 1 1 R
(B=E/#00019) (C=E/#00012)
6 1 128170-66090 LEVER ASSY,REGULATOR 1
7 1 121000-66090 LEVER ASSY,REGULATOR 1 1 1 1 1
12 1 26716-080002 NUT, M8 1 1 1 1 1 1
13 1 22117-080000 WASHER, 8 1 1 1 1 1 1
14 1  24311-000090 O-RING, 1AP9.0 1 1 1 1 1 1
15 1 22242-000120 RING, 12 1 1 1 1 1

REFER TO Fig. 41

REFER TO Fig.43

REFER TO Fig.3

FOR MODEL 2GM+3GM-3GMD+ 3HM - 3HMF
2GMF-3GMF

14
1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.41

; A)=1GM D)=3GMD
Fig.41. FUEL CONTROLLER eton (03
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
OLD TYPE A _(B) () DB) () (F)
1 1 128170-66550 LIMITER ASSY, FUEL 1
2 1 128270-66550 LIMITER ASSY, FUEL 1 1 1 1 1
8 1 26657-120002 NUT, CAP M12 1 1 1 1 1 1
8-1 1 128170-66880  NUT, CAP M12 1 1 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
9 1 26756-120002  NUT, LOCK M12 1 1 1 1 1 1
9-1 1 128170-66890 NUT, M12 1 1 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
9-2 1 26756-120002 NUT, LOCK M12 1 1 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
10 1 43400-500450 SEAL WASHER 12S 2 2 2 2 2 2
11 1 121575-66800 SCREW 1 1 1 1 1 1
11-1 1 121575-66830 SCREW 1 1 R
(E=*1980.10) (F=*1980.10)
12 1 26666-060002 NUT, CAP M6 1 1 1 1 1 1
12-1 1 128170-66870 NUT, CAP M6 1 1 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
13 1 26756-060002 NUT, LOCK M6 1 1 1 1 1 1
13-1 1 124550-66370  NUT, M6 1 1 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
13-2 1 26756-060002  NUT, LOCK M6 1 1 1 1 1 1 s
NEW TYPE | |OLD TYPE (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
12-1 12 14 1 43400-500390 SEAL WASHER 6S 2 2 2 2 2 2
&4 eo—14 15 1 12157566800  SCREW 11 1 1 1 1
©—13-2 ] };i | 16 1  128170-66850 RETAINER 1
17 1 121575-66850 RETAINER 1 1 1 1 1
. 18 1 26756-060002 NUT, LOCK M6 1 1 1 1 1 1
REFER TO Fig-3 19 1 26116-060142  BOLT, M6X 14 PLATED 2
20 1 22217-060000 WASHER, SPRING 6 2
21 1 22451-100000 WIRE, 1.0 1 1 1 1 1 1 W
FOR MODEL 2GM-3GM+3HM (A=*1980.11) (B=*1980.11) (C=*1980.11) (D=*1980.11) (E=*1980.11) (F=*1980.11)
222] > 2GMF »3GMD*3HMF 22 1 135210-61090 LEAD 11 1 1 1 1 W
@ ” (A=*1980.11) (B=*1980.11) (C=*1980.11) (D=*1980.11) (E=*1980.11) (F=*1980.11)
—
|
i 9-2
| 10
8-1
NEW TYPE

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.42

i A)=1GM D)=3GMD
Fig.42. ENGINE STOP DEVIC wetom (=3
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
Optional parts ,@E@ (A) (B) (C) (D) (E) (F)
17 ’% 1 1 128170-66510 LEVER ASSY, STOP 1
2 1 121575-66510 LEVER ASSY, STOP 1 1 1 1 1
6 1  124250-03640 SCREW 1 1 1 1 1
REFER TO Fig.43 7 1 121575-66550 CAM 1 1 1 1 1 1
! FOR MODEL. 1GM 8 1 12817066580 SPRING, RETURN 1
9 1 121575-66580 SPRING, RETURN 1 1 1 1 1
10 1 22117-060000 WASHER, 6 1 1 1 1 1 1
11 1 22217-060000 WASHER, SPRING 6 1 1 1 1 1 1
12 1 22322-030160 PIN, TAPER 3X16 1 1 1 1 1
13 1 24311-000070 O-RING, 1AP7.0 1 1 1 1 1 1
14 1 26716-060002 NUT, M6 1 1 1 1 1 1
( 15 1 26116-050128 BOLT, M5X 12 PLATED 1 1 1 1 1 1
@ @ 16 1 26756-050002 NUT, LOCK M5 1 1 1 1 1 1
17 1 104271-67550 CABLE, STOP L=3000 1 1 1 1 1 1
10 '
14

REFER TO Fig. 43

FOR MODEL 2GM*3GM+3HM 3GMDe 3HMF
2GMF-3GMF

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.43. SPEED REMOTE CONTROL

2GMF-3GMF

3GM*3HM
3GMD-3HMF

FOR MODEL

2GMF-3GMF
FOR MODEL 2GM+*3GM+*3GMD+3HM«3HMF

FOR MODEL IGM

REFER TO Fig.37

REFER TO Fig. 40

REFER TO Fig. 40

REFER TO Fig. 41

0CR10-M09002 Fig.43

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128170-67100  BRACKET, CABLE 1
2 1 128270-67100  BRACKET, CABLE 1
3 1 105311-67100 BRACKET, CABLE 1 1 1 1
4 1 128695-67100 BRACKET 1
5 1 41710-000410 CLAMP 1 1 1 1 1 1
6 1 105311-67200 RETAINER ASSY 1 1 1 1 1 1
10 2 22242-000100  RING, 10 1 1 1 1 1 1
11 1 22414-250150  PIN, COTTER 2.5X15 1 1 1 1 1 1
12 1  26557-050122  SCREW, M5X12 2 2 2 2 2
12-1 1 26557-050102  SCREW, M5X10 2 2 R
(E=EXXX)
13 1 22217-050000 WASHER, SPRING 5 2 2 2
14 1 22217-050000 WASHER, SPRING 5 2 2 z
(B=EXXX) (C=EXXX)
15 1  26116-060142 BOLT, M6X 14 PLATED 2 1 2 2 2
15-1 1 26116-060122 BOLT, M6X 12 PLATED 1 2 2 R
(B=EXXX) (C=EXXX)
16 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2 2
17 1 26716-060002 NUT, M6 1
18 1 22137-060000 WASHER, 6 2 2 2 2 2
19 1 128170-67580 BRACKET, CABLE 1
20 1 121575-67580  BRACKET, CABLE 1 1 1 1 1
21 1 121574-86320  RETAINER 1
22 1  26116-060102 BOLT, M6X 10 PLATED 1
23 1 26116-080142 BOLT 8X14 1 1 1 1 1
24 1 22217-060000 WASHER, SPRING 6 1
25 1 22137-080000  WASHER, 8 1 1 1 1 1
26 1 26116-060122 BOLT, M6X 12 PLATED 2

Remarks
(1)2GMF

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.44

; A)=1GM D)=3GMD
Fig.44. STARTING MOTOR etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
9 A B () O (E) R
1 1 128170-77010 STARTER, S114-303 1 1 1 1
FOR MODEL 1~ %gm;—?géwl\ﬂDF 2 1 121370-77020 STARTER, S12-79 1 1
3 1  124550-77030 COVER, TERMINAL 1 1 1 1 1 1
4 1 26116-100302 BOLT, M10X 30 PLATED 2 2 2 2
5 1 22117-100000 WASHER, 10 2 2 2 2
6 1 26226-120252 STUD, M12X 25 2 2
7 1 26716-120002 NUT, M12 2 2
8 1 26716-080002 NUT, M8 1 1 1 1
8-1 1 26756-080002 NUT, LOCK M8 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 1 22217-080000 WASHER, SPRING 8 1 1 1 1
7 Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.45

Fig.45. STARTING MOTOR COMPONENT PART(12V/1.0KW) etom 5o
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 128170-77010 STARTER, S114-303 1 1 1 1
2 2 X211451005 ARMATURE 1 1 1 1
3 2 X21148110 WASHER SET, THRUST 1 1 1 1
4 2 X21147155 STOPPER SET, PINION 1 1 1 1
5 2 X211462101 COIL ASSY, FIELD 1 1 1 1
6 3 X21143215 SCREW, CORE 4 4 4 4
7 3 X21145312 BRUSH, + 2 2 2 2
8 2 X211433101 HOLDER 1 1 1 1
9 3 X21148313 BRUSH (-) 1 1 1 1
10 3 X21145314 SPRING 3 3 3 3
11 2 X211413005 COVER ASSY 1 1 1 1
12 3 X21145352 METAL 1 1 1 1
13 2 X21144454 PLATE 1 1 1 1
14 2 X211415006 PINION ASSY 1 1 1 1
15 2 X211476503 CASE ASSY 1 1 1 1
16 3 X21144661 METAL, GEAR CASE 1 1 1 1
17 2 X21149652 LEVER SET, SHIFT 1 1 1 1
18 2 X211447009 SWITCH 1 1 1 1
19 2 26031-040122 SCREW M4X12 2 2 2 2
20 2 26013-060322 BOLT, M6X 32 2 2 2 2
21 2 X21148852 BOLT, THROUGH 2 2 2 2
22 2 X21146963 COVER 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.46

Fig.46. STARTING MOTOR COMPONENT PART(12V/1.8KW) etom 5o
(C)=3GM(F) (F)=3HMF

No. Lev. Parts No. Description Qty |

A (B) () O (B ¢
1 1 121370-77020 STARTER, S12-79 1 1
2 2  X21207100 ARMATURE ASSY 1 1
3 2  X21201115 WASHER SET, THRUST 1 1
4 2  X21201110 STOPPER SET 1 1
5 2 X21204259 COILASSY 1 1
6 3 X21142215 SCREW 4 4
7 3  X21209311 BRUSH (+) 2 2
8 2  X21205310 HOLDER ASSY, BRUSH 1 1
9 3  X21207312 BRUSH 2 2
10 3 X21201313 SPRING, BRUSH 4 4
11 2  X22501300 COVER ASSY,REAR 1 1
12 3 X21204302 METAL, COVER BEARING 1 1
13 2 X21205400 BEARING ASSY 1 1
14 3 X21204401 METAL, CENTER BERG. 1 1
15 2  X212045001 PINION ASSY 1 1
16 2 X21205650 CASE ASSY,GEAR 1 1
17 3  X21202601 METAL, GEAR CASE 1 1
18 2  X21202602 COVER SET 1 1
19 2  X21201605 LEVER SET 1 1
20 2 X212077002 SWITCH ASSY, MAGNET. 1 1
21 2  X21204810 BOLT, THROUGH 2 2
22 2  X21145866 BOLT 2 2
23 2  26557-040122 SCREW, M4X12 2 2

23-1 2 26013-040122 SCREW 2 2 N
(E=EXXX) (F=EXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.47. GENERATOR(AC)

3HMF - 2GMF-3GMF

FOR MODEL IGM

WM —

NEW TYPE

0CR10-M09002 Fig.47

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 121370-77200 GENERATOR, LR135-31 1 1 1
1-1 1 128170-77200 GENERATOR, LR135-74 1 1 1 1 1 1 R
(B=EXXX) (C=EXXX) (E=EXXX)
1-2 1 128170-77201 GENERATOR, LR135-74B 1 1 1 1 1 1 N

(A=E/#03427)

(B=E/#04805)

(C=E/#02710)

(D=*1982.01)

(E=*1982.01)

(F=+1982.01)

1-3 1 128270-77200 GENERATOR, LR135-105 1 1 1 1 1 1 F
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
2 1 121250-77210 COVER, GENERATOR 1 1 1 1 1
3 1 128695-77210 COVER, GENERATOR 1 1 1
4 1 128170-77350 V-BELT, HM29 1
5 1 25132-003000 V-BELT, A30 1 1 1
6 1 128670-77350 V-BELT, A31 1
7 1 128695-44780 V-BELT, A39.5 1
8 1 121150-42290 V-BELT 1 1
9 1 124465-77330 ADJUSTER 1
10 1 124790-77330 ADJUSTER, BELT 1 1 1 1 1
11 1 26116-080302 BOLT, M8X 30 PLATED 1 1 1 1 1 1
11-1 1 26116-080322 BOLT, M8X 32 PLATED 1 R
(E=EXXX)
12 1 22137-080000 WASHER, 8 1 1 1 1 1 1
13 1 26116-080202 BOLT, M8X 20 PLATED 1
14 1 22217-080000 WASHER, SPRING 8 1
15 1 26116-081202 BOLT, M8X120 PLATED 1 1 1 1 1 1
16 1 26716-080002 NUT, M8 2 2 2 2 2 2
17 1 22137-080000 WASHER, 8 2 2 2 2
17-1 1 22117-080000 WASHER, 8 2 2 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
18 1 128170-77250 BRACKET, GENERATOR 1
19 1 26116-100602 BOLT, M10X 60 PLATED 2
20 1 22217-100000 WASHER, SPRING 10 2
21 1 22217-080000 WASHER, SPRING 8 2

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.NO.52
REF.NO.3-1.

(2)2GMF,3GMF

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.48

Fig.48. GENERATOR COMPONENT PART(121370-77200) (etom (O)=scmD
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
AC GENERATOR (12V, 35A) Type: LR135-31 (A) B) (C) (D) (E) (F
2GM-3GM-3HM 1 1 121370-77200 GENERATOR, LR135-31 11 1
2 2 XLR135Y110 ROTOR ASSY 1 1 1
OLD TYPE 3 3  X6201SD BEARING 1 1 1
4 2 XL135Y1200 STATOR ASSY 1 1 1
5 2 XL135Y1300 COVER ASSY, REAR 1 1 1
6 3  XL135Y13001 COVER, REAR 1 1 1
7 3  XL135Y1302 SR HOLDER (+) 1 1 1
8 3  XL135Y1303 SR HOLDER (-) 1 1 1
9 3 XL135Y1310 TERMINAL ASSY 2 2 2
10 3 XL135Y1311 TERMINAL ASSY 1 1 1
11 4 XL135Y1320 HOLDER ASSY, BRUSH 1 1 1
12 4  XTR1Z28 IC REGULATOR 1 1 1
13 4 XL135Y1803 SCREW SET 2 2 2
14 4 26557-050362 SCREW M 5X 36 2 2 2
15 3 XL135Y1810 LOCK, BEARING 1 1 1
16 3 XMV11305 CONTROL UNIT, FIELD 1 1 1
17 3 XMV11306 CRASSY 1 1 1
18 3 26557-050162 SCREW, M5X16 1 1 1
19 2 XL135Y1400 COVER ASSY, FRONT 1 1 1
20 3  XL135Y1401 RETAINER, BEARING 1 1 1
21 3 X6302BM BALL BEARING 1 1 1
22 3  26557-040122 SCREW, M4X12 3 3 3
23 2 XL135Y1531 PULLEY ASSY 1 1 1
24 2  XL135Y1801 BOLT, THROUGH 2 2 2
25 2 XL135Y1802 BOLT, THROUGH 1 1 1
26 2 XL135Y1820 COVER 1 1 1
27 2  XB444001A NUT SET, PULLEY 1 1 1
28 2 26557-050102 SCREW, M5X10 1 1 1
Remarks Yes No Yes No
(1)INC.NO.14 N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.49. GENERATOR COMPONENT PART(128170-77200)

AC GENERATOR (12V.35A)
| GM+*2GM:3GM+-3HM
3GMD+3HMF*2GMF+-3GMF

Type:LR135-74

NEW TYPE

z
°

Lev. Parts No.

(A)=1GM
(B)=2GM(F)
(C)=3GM(F)

Description

0CR10-M09002 Fig.49
(D)=3GMD
(E)=3HM
(F)=3HMF

A (B (©) O (B @
1 1 128170-77200 GENERATOR, LR135-74 1 1 1 1 1 1
2 2 XL13561001 ROTOR ASSY 1 1 1 1 1 1
3 3 X6201SD BEARING 1 1 1 1 1 1
4 2 XL1356200 STATER ASSY 1 1 1 1 1 1
5 2 XL13523001 COVER ASSY, REAR 1 1 1 1 1 1
6 3 XL1358301 COVER 1 1 1 1 1 1
7 3 XL1353320 DIODE ASSY 1 1 1 1 1 1
8 3 XL13533151 BRUSH W/REGURATOR 1 1 1 1 1 1
9 4 XL1208326 BRUSH ASSY 1 1 1 1 1 1
10 4 XL12013262 BRUSH 2 2 2 2 2 2
1 4 XL1351318 CONDENSER 1 1 1 1 1 1
12 4 XTR1Z49 IC REGULATOR 1 1 1 1 1 1
13 4 XL13513134 BOLT M5 2 2 2 2 2 2
14 3 XL1202310 BOLT ASSY, TERMINAL 1 1 1 1 1 1
15 3 26557-050142  SCREW M 5X 14 1 1 1 1 1 1
16 2 XL1359400 COVER ASSY, FRONT 1 1 1 1 1 1
17 3 XL13514042 RETAINER 1 1 1 1 1 1
18 3 X6302BM BALL BEARING 1 1 1 1 1 1
19 3 26557-040122  SCREW, M4X12 3 3 3 3 3 3
20 2 XL13525001 PULLEY ASSY 1 1 1 1 1 1
21 2 XL1254801 BOLT, THROUGH 2 2 2 2 2 2
22 2 XL1255801 BOLT, THROUGH 1 1 1 1 1 1
23 2 XB495469B NUT ASSY, PULLEY 1 1 1 1 1 1

LR135-31
LR135-74B

Remarks
(1)INC.NO.10

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.50

Fig.50. GENERATOR COMPONENT PART(128170-77201) (etom (O)=scmD
(C)=3GM(F) (F)=3HMF
AC GENERATOR (12V. 35A) No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
M M 1 1 12817077201  GENERATOR, LR135-74B 11 1 1 1 1
2 2 XL13561001 ROTOR ASSY 1 1 1 1 1 1
Type:LR135-74B 4‘1 3 3 X6201SD BEARING 1 1 1 1 1 1
4 2 XL1356200 STATER ASSY 1 1 1 1 1 1
NEW TYPE 5 2 XL13513003 REAR COVER ASSY 1 1 1 1 1 1
6 3 XL1358301 COVER 1 1 1 1 1 1
7 3 XL1353320 DIODE ASSY 1 1 1 1 1 1
8 3  XL13533152 REGULATOR ASSY 1 1 1 1 1 1
9 4 XL1354326 BRUSH, CARBON 1 1 1 1 1 1
10 4 XL12013262 BRUSH 2 2 2 2 2 2
11 4 XL1351318 CONDENSER 1 1 1 1 1 1
12 4  XTR1Z69 REGULATOR 1 1 1 1 1 1
13 4 XL13513134 BOLT M5 2 2 2 2 2 2
14 3 XL1203310 BOLT 1 1 1 1 1 1
15 3 26557-050142 SCREW M 5X 14 1 1 1 1 1 1
16 2 XL1359400 COVER ASSY, FRONT 1 1 1 1 1 1
17 3 XL13514042 RETAINER 1 1 1 1 1 1
18 3 X6302BM BALL BEARING 1 1 1 1 1 1
19 3 26557-040122 SCREW, M4X12 3 3 3 3 3 3
20 2 XL13525001 PULLEY ASSY 1 1 1 1 1 1
21 2 XL1254801 BOLT, THROUGH 2 2 2 2 2 2
22 2 XL1255801 BOLT, THROUGH 1 1 1 1 1 1
23 2 XB495469B NUT ASSY, PULLEY 1 1 1 1 1 1
5
Remarks ’ Yes . No ’ Yes . No . N . X )"
(1)INC.NO.10 N.OId‘T>TNew, O.OIdT»‘_SNew, R.Old% New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.51

Fig.51. GENERATOR COMPONENT PART(128270-77200) (etom (O)=scmD
(C)=3GM(F) (F)=3HMF
AC GENERATOR (12V. 35A) No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
M M 1 1 12827077200 GENERATOR, LR135-105 11 1 1 1 1
2 2 XL13561001 ROTOR ASSY 1 1 1 1 1 1
Type:LR135-105 4‘1 3 3 X6201SD BEARING 1 1 1 1 1 1
‘ 4 2 XL13542001 STATER ASSY 1 1 1 1 1 1
NEW TYPE | 5 2 XL13523003 COVER ASSY, REAR 1 1 1 1 1 1
6 3 XL1358301 COVER 1 1 1 1 1 1
7 3 XL1353320 DIODE ASSY 1 1 1 1 1 1
8 3  XL13513152 BRUSH REGULATOR(W/CO 1 1 1 1 1 1
9 4 XL1354326 BRUSH, CARBON 1 1 1 1 1 1
10 4 XL12013262 BRUSH 2 2 2 2 2 2
11 4 XL1352318 CONDENSER ASSY 1 1 1 1 1 1
12 4  XTR1Z63 REGULATOR 1 1 1 1 1 1
13 4 XL13513134 BOLT M5 2 2 2 2 2 2
14 3 26557-050142 SCREW M 5X 14 1 1 1 1 1 1
15 2 XB495469B NUT ASSY, PULLEY 1 1 1 1 1 1
16 2 XL1359400 COVER ASSY, FRONT 1 1 1 1 1 1
17 3 XL13514042 RETAINER 1 1 1 1 1 1
18 3 X6302BM BALL BEARING 1 1 1 1 1 1
19 3 26557-040122 SCREW, M4X12 3 3 3 3 3 3
20 2 XL13525001 PULLEY ASSY 1 1 1 1 1 1
21 2 XL1254801 BOLT, THROUGH 2 2 2 2 2 2
22 2 XL1255801 BOLT, THROUGH 1 1 1 1 1 1
Remarks . Yes " No . Yes . No . Xatl N X '
(1)INC.NO.10 N.OId‘T>TNew, O.OIdT»‘_SNew, R.Old% New, S.Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.52. WIRE HARNESS

FOR MODEL Battery
2GM-3GM-3GMD Switch

»
b e
7o [F®

GENERATOR

6]

L C.W temperature
sensor

{ FOR MODEL = L.O.pressure sensor

Q{@ 2GMF *3GMF *3HM *3HMF N %
= Tachometar sensor

0CR10-M09002 Fig.52

FOR MCDEL |GM h%?
D)

OLD TYPE

%

FOR MODEL el @
2GM-3GM-3GMD

BATTERY
12V-70AH
@ Min.)

o

GENERATOR

CW.temperature

o1

®

= L.0.pressure sensor

o F2

FOR MODEL.
2GMF -3GMF *3HM *3HMF

NOTE: 1. Use BATTERY CABLE (D~@+®@ of 20mm? for total
length of lessthan 2.5m. 40mm? for lessthan 5m.
2. Extension cord; Up to 2(6m) usable but beyond 3prohibited
3. Symbols @), @ etc. show the wire connections.
4. Wire harness end marked with “3%” is not used in this model.

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.NO.47
REF.NO.1-3.

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 128170-77920 HARNESS, WIRE 1
1-1 1 128170-77921 HARNESS, WIRE 1
(A=E/#03428)
2 1 128270-77920 HARNESS, WIRE 1 1 1
2-1 1 128270-77921 HARNESS, WIRE 1 1 1
(B=E/#04806) (C=E/#02710)
3 1 128670-77920 HARNESS, WIRE 1 1 1 1
3-1 1 128270-77921 HARNESS, WIRE 1 1 1 1
(B=*1982.01) (C=*1982.01) (E=*1982.01) (F=*1982.01)
4 1 46150-003680 FUSE 30A 1 1 1 1 1 1
5 1 124770-77940 PROTECTOR 1 1 1 1 1 1
6 1  124070-77950 CLAMP 1 1 1 1 1 1
7 1 128170-77500 CORD, EXTENSION 3000 1 1 1 1 1 1
8 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1 1 1
9 1 22117-080000 WASHER, 8 1 1 1 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.53. CLUTCH

P/C NEWS No. :YOOR0902-1
PUBLISHED :2005/7

FOR MODEL
KM2-A & KM3-A CLUTCH

ENG. MODEL |GM:2GM*3GMD
2GMF-3GMF

FOR MODEL
KBWI0-D CLUTCH

ENG. MODEL 3GM

0CR10-M09002 Fig.53

KBWI0-E CLUTCH

ENG. MODEL 3HMe3HMF

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description '
A B (€ O (E) (F)
1 1 128170-81030 CLUTCHASSY, 2.21 1 1
1A 1 128170-81010 CLUTCHASSY, I=2.62 1 1
1B 1 128170-81020  CLUTCHASSY, I=3.22 1 1
2 1 128370-81010 CLUTCHASSY, 2.14 1
2A 1 128370-81030 CLUTCH ASSY, I=2.63 1
2B 1 128370-81020 CLUTCH ASSY, 1=2.83 1
3 1 128371-81010 CLUTCHASSY, 2.36 1 1
3A 1 128371-81020 CLUTCHASSY, I=2.61 1 1
3B 1 128371-81030  CLUTCHASSY, 1=3.20 1 1
4 1 128670-81010 CLUTCHASSY, 2.14 1 1
4A 1 128670-81020 CLUTCHASSY, |1=2.83 1 1
5 1 124072-81050  DISK, DAMPER 1 1
5-1 1 128371-81050  DISK, DAMPER D170 1 1 1 1
(A=EXXX) (B=EXXX)
5-2 1 177070-03501 DISK, DAMPER D170 1 1 1 1
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=*1991.01)
6 1  124772-81050 DISK, DAMPER D190 1 1 1
6-1 1 177099-03500  DISK, DAMPER 1 1 1
(C=*1991.01) (E=*1991.01) (F=*1991.01)
7 1 26116-080142 BOLT 8X14 6 6 6 6 6 6
8 1 22217-080000  WASHER, SPRING 8 6 6 6 6 6 6
9 1 26116-080252 BOLT, M8X 25 PLATED 8 8
10 1 26116-080302 BOLT, M8X 30 PLATED 6
11 1  26116-080282 BOLT, M8X 28 PLATED 6 6
12 1 22217-080000 WASHER, SPRING 8 8 8
13 1 22217-080000 WASHER, SPRING 8 8 8 8
(A=EXXX) (B=EXXX) (C=EXXX)
14 1 26226-080182  STUD, M8X 18 2
15 1 26226-080222  STUD, M8X 22 2 2
16 1 26716-080002 NUT, M8 2 2 2
17 1 22117-080000  WASHER, 8 8 8 8 8 8 8
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
18 1 26116-080302 BOLT, M8X 30 PLATED 8 8

Remarks
(1)KM2A,KM3A
(2)KBW10D,KBW10E
(3)3GMF,3GMD

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.54. CLUTCH REMOTE CONTROL

FOR MODEL |GM-2GM+ 3GMD
2GMF-3GMF

N

FOR MODEL 3HMe 3HMF

0CR10-M09002 Fig.54

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128170-86300 BRACKET, CABLE 1 1 1 1
2 1 128370-86300 BRACKET, CABLE 1
3 1 128670-86300 BRACKET, CABLE 1 1
4 1 41710-000410 CLAMP 1 1 1 1 1 1
5 1 121574-86320 RETAINER 1 1 1 1
6 1 128370-86280 CLEVIS, 125Q-48L 1 1 1
7 1 22414-160100 PIN, COTTER 1.6X10 1 1 1
8 1 22113-060000 WASHER, 6 1 1 1
9 1 26557-050122 SCREW, M5X12 2 2 2 2 2 2
10 1 22217-050000 WASHER, SPRING 5 2 2 2 2 2 2
11 1 26116-060142 BOLT, M6X 14 PLATED 2 2 2 2 2 2
12 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2 2
13 1 128670-86250 JOINT 1 1
14 1 26716-060002 NUT, M6 1 1
15 1 22217-060000 WASHER, SPRING 6 1 1
16 1 22487-060160 PIN, H 6X 16 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.55

; A)=1GM D)=3GMD
Flg .55. TOOL EB;:ZGM(F) EE;:3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

1 A B () O (E) R

1 1  704507-92100 BOX ASSY, TOOL 1 1 1 1 1 1

3 2 28110-100130 SPANNER, 10X13 1 1 1 1 1 1

4 2 28110-170190 SPANNER, 17X19 1 1 1 1 1 1

5 2 28110-220240 SPANNER, 22X24 1 1 1 1 1 1

6 2 104200-92350 DRIVER, SCREW 1 1 1 1 1 1

7 1 28210-000150 OILER 1 1 1 1 1 1

&

N

Optional parts

7

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.56

; (A)=1GM (D)=3GMD
Fig.56. FLEXIBLE MOUNTING(OPTIONAL) etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
o A (B) () O (B ¢
1 1 128170-08350 MOUNT, FLEXIBLE 70 2
2 1 124772-08340 MOUNT, FLEXIBLE 2 2 2 2 2
3 1 128170-08340 MOUNT, FLEXIBLE D50 2
ENG. 4 1 128270-08340 MOUNT, FLEXIBLE 75 2 2 2
) 5 1 124772-08340 MOUNT, FLEXIBLE 2 2
6 2 22137-140000 WASHER, 14 8 8 8 8 8 8
7 2 22217-140000 WASHER, SPRING 14 4 4 4 4 4 4
8 2  26736-140002 NUT, M14 8 8 8 8 8 8
CLUTCH
Front
]
FOR MODEL |IGM FOR MODEL 2GM-+3GM -3GMD -3HM: 3HMF
2GMF*3GMF o o

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.57

Fig.57. LUB. OIL WASTE,BILGE PUMP & KINGSTON COCK(OPTIONAL) etom 5o
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

AW B (€ O E @

1 1 104264-39700 PUMP ASSY, WASTE 1 1 1 1 1 1

2 1 104264-39710 PIPE 1 1 1 1 1 1

3 1 23010-012000 CLAMP, 12 1 1 1 1 1 1

4 1 23061-081000  PIPE, 8X1000 1 1 1 1 1 1

5 1 97778-200121  BILGE PUMP 12V 1 1 1 1 1 1

6 1 43662-010030 COCK ASSY, SEA WATER 1 1 1 1

7 1 43662-015020 COCK 1 1

8 1 104211-49080 PIPE, 13/20X2M 1 1 1 1

9 1 124223-49050 PIPE, WATER 1 1

10 1 23000-022000 CLAMP, 22 3 3 3 3

11 1 23000-025000 CLAMP, 25 2 2

12 1 43600-500011 COVER 1 1 Z
(E=EXXX) (F=EXXX)

13 1 22714-580250 SCREW, 5.8X25 5 5

14 1 43666-020951 COVER, STRAINER 1 1 1 1 1 1

15 1 22724-800380 SCREW, 8.0X38 4 4 4 4

16 1 22724-800400 SCREW 8X 40 4 4

FOR MODEL 3HM-3HMF

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M09002 1-3GM O0CR10-M09002 Fig.58

Fig.58. FUEL OIL TANK & BATTERY SWITCH(OPTIONAL) etom 5o
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

A B () O (E) R

1 1 83213-003012 TANK (30L), FUEL 1 1 1 1 1 1

2 1  124070-59060 PIPE ASSY, FUEL 1 1 1 1 1 1

] 3 2 124070-59130 PIPE, FUEL 2M 1 1 1 1 1 1

6 2 138603-59380 CAP NUT 1 1 1 1 1 1

7 2 23010-014000 CLAMP, 14 2 2 2 2 2 2

8 1 123310-77640 SWITCH, BATTERY 1 1 1 1 1 1

9 1 22724-800380 SCREW, 8.0X38 2 2 2 2 2 2

I
c%’/\m

Yy

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.59. COUPLING(TAPER & SLIT TYPE/OPTIONAL)

FOR MODEL 1GM-2GM

(TAPER TYPE) (SLIT TYPE)

%‘6 11
S—7 T

}\s i 3 J;
i | = Q!)q
]| SIS
) @?
10
1 8

12
2

3

[{{

FOR MODEL 3GM -3GMD -3HM.3HMF
(TAPER TYPE)

g—o

&—7
T
&

5

0CR10-M09002 Fig.59

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 48110-025062 COUPLING 1 1
2 1 48110-025063 COUPLING, TAPER 25 1
3 1 48110-522361 COUPLING, TAPER 22 1
4 1  48110-032502 COUPLING, 30 1 1 1
5 1 48110-028063 COUPLING, TAPER 28 1 1
6 1  48110-032411 SCREW 1 1 1 1 1 1
7 1 26757-080002 NUT, LOCK M8 1 1 1 1 1 1
8 1 26116-100322 BOLT, M10X 32 PLATED 4 4 4 4 4 4
9 1 26716-100002 NUT, M10 4 4 4 4 4 4
10 1 104214-83980 COUPLING 1 1 1 1 1 1
11 1 26450-080282 BOLT, M8X 28 4 4 4 4 4 4
12 1 26116-100322 BOLT, M10X 32 PLATED 4 4 4 4 4 4
13 1 26716-100002 NUT, M10 4 4 4 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 Fig.60

OCR10-M09002 1-3GM
) (A)=1GM (D)=3GMD
Fig.60. SINGLE LEVER CONTROL(OPTIONAL) otom -z
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
MV-TYPE A (B) () O (B ¢
1 1 128170-86500 CONTROLLER 1 1 1 1 1 1
2 1  41730-000680 HEAD, REMOTE-CONTROL 1 1 1 1 1 1
3 1 41710-000380 CABLE L=4000 2 2 2 2 2 2

MT2-TYPE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CR10-M09002 1-3GM O0CR10-M09002 Fig.61

Fig.61. INSTRUMENT PANEL(M1/M2-TYPE)(OPTIONAL) (etom (O)=scmD

(C)=3GM(F) (F)=3HMF

AW B € O E @

z
°

Lewv. Parts No. Description

1 1 128170-91001 PANEL, INSTRUMENT 1 1 1 1

2 1 128670-91001 PANEL ASSY 1 1
3 2 128170-91010 BODY, PANEL 1 1 1 1 1 1
4 2 128170-91020 GASKET 1 1 1 1 1 1
5 2 128170-91031 HARNESS, WIRE 1 1 1 1 1 1
6 3 46150-001110 BULB(12V3W/G11.BA9S) 5 5 5 5 5 5
7 2 128170-91100 TACHOMETER 1 1 1 1

8 2 128670-91100 TACHOMETER 1 1
10 3 26716-050002 NUT, M5 2 2 2 2 2 2
11 3 22217-050000  WASHER, SPRING 5 2 2 2 2 2 2
12 2 124070-91250 SWITCH, KEY 1 1 1 1 1 1
13 3 124070-91290 KEY, SWITCH 1 1 1 1 1 1
14 3 26716-050002 NUT, M5 4 4 4 4 4 4
15 3 22217-050000  WASHER, SPRING 5 4 4 4 4 4 4
16 2 124070-91300 SWITCH 1 1 1 1 1 1
17 2 128170-91310 SWITCH 1 1 1 1 1 1
18 2 104271-91351 BUZZER 1 1 1 1 1 1
19 2 128170-91810 SCREW, M5X35 6 6 6 6 6 6
20 2 128170-91820  WASHER, 5 6 6 6 6 6 6
21 2 128170-91830 NUT, M5 6 6 6 6 6 6
22 1 128170-91160 SENSOR 1 1 1 1 1 1
23 1 128170-77500 CORD, EXTENSION 3000 1 1 1 1 1 1

OLD TYPE Details of WIRE HARNESS (Refer No.5) NEW TYPE
LAMP SWITCH KEY SWITCH  STARTING SWITCH LAMP SWITCH KEY SWITCH  STARTING SWITCH
Red/Black White/Biue Red/Black White/Blue
o, ’/ o,
Red 4 Red ‘Q,
Block Red] White Block Red White
M 1 Red/Black
{ Blue/Black Blue/Black
’ Red/Black [ 3) i\ Red/Black { 3)
CHARGING LAMP CHARGING LAMP
L { A
] Write/Blue White/Blus
Red/Black ! Red/Black
f—t ‘ R S . C W TEMP LAMP = C W TEMP LAMP
| Yellow/White Yellow/White
4 | | A Red/Black 5 [ A Red/Black
| L0 PRESS.LAMP L0 PRESS LAMP
i White/Red White/Red
1 Red/Black § RESERVE Red/Black (§ RESERVE
~ 68 N S 5
TACHOMETER || BUZZER TACHOMETER || BuzzER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.62. INSTRUMENT PANEL(S-TYPE/OPTIONAL)

STARTING SWITCH

Red e

:@ RESERVE
Wnite
>(—A et} thte/Bme-:@} C.W.TEMP.LAMP
— '@L.o. PRESS. LAMP
Yellow/White

CHARGING LAMP
Blue/Black

(

1

White/Red

BUZZER

Red/Black

30

KEY SWITCH

OoLD TYPE

0CR10-M09002 Fig.62

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128270-91000 PANELASSY, S 1 1 1 1 1 1
1-1 1 128270-91001 PANEL ASSY 1 1 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
2 2 128270-91010 BODY, PANEL 1 1 1 1 1 1
3 2 128270-91020 GASKET 1 1 1 1 1 1
4 2 128270-91030 HARNESS, WIRE 1 1 1 1 1 1
4-1 2 128270-91031 HARNESS, WIRE 1 1 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
5 2 128270-91040  LAMP, PILOT 4 4 4 4 4 4
5-1 2 128270-91040  LAMP, PILOT 3 3 3 3 3 3 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
6 3 46150-001110 BULB(12V3W/G11.BA9S) 4 4 4 4 4 4
6-1 3 46150-001110 BULB(12V3W/G11.BA9S) 3 3 3 3 3 3 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
7 2 124070-91250  SWITCH, KEY 1 1 1 1 1 1
8 3 124070-91290  KEY, SWITCH 1 1 1 1 1 1
9 3 26716-050002 NUT, M5 4 4 4 4 4 4
10 3 22217-050000  WASHER, SPRING 5 4 4 4 4 4 4
11 2 124070-91300 SWITCH 1 1 1 1 1 1
12 2 128270-91350 BUZZER, ALARM 1 1 1 1 1 1
13 2 128270-91360 GASKET 1 1 1 1 1 1
14 2 128170-91810  SCREW, M5X35 4 4 4 4 4 4
15 2 128170-91820 WASHER, 5 4 4 4 4 4 4
16 2 128170-91830  NUT, M5 4 4 4 4 4 4
17 1 128170-77500  CORD, EXTENSION 3000 1 1 1 1 1 1
18 1 128270-91230 COVER 1 1 1 1 1 1w
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)

STARTING SWITCH

Red

Red/Black

White/Blue

C.W TEMP.LAMP

BUZZER

Red/Black

KEY SWITCH

@L,O.PRESS LAMP
Yellow/White

CHARGING LAMP

Blue/Black

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.63

Fig.63. SPECIAL TOOL(OPTIONAL) oom (O-3emo
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |

; (A (B © O B ©
1 1 728270-92400 TOOL ASSY, SPECIAL 1 1 1 1
2 1 728670-92400 TOOL ASSY, SPECIAL 11
3 4 5 3 2 124550-35350 WRENCH, FILTER 1 01 1 1 1 1
4 2 101200-92140 TOOL, PISTON&RING 1 1 1 1 1 1
5 2 101104-92180  TOOL, NOZZLE REMOVER 101 1 1 1 1
6 2 124085-92210  TOOL, VALVE REMOVER 101 1 1 1 1
/ 6 7 2 12408592250 TOOL, VALVE GUIDE 1 1 1 1 1 1
8 2 124085-92260  TOOL, PISTON PIN 101 1 1
- 9 2 128670-92260  TOOL, PISTON PIN 11
N p v 10 2 124085-92270  TOOL, PIN BUSH 1 1 1 1
1 2 128670-92270  TOOL, PIN BUSH 101
12 2 124085-92400 TOOL, METAL REMOVER 101 1 1
For Model 3HM + 3HWF 13 2 128670-92400  TOOL, METAL REMOVER 1 1
22 3 26716-160002  NUT, M16 2 2 2 2 2 2
23 2 124085-92700 WRENCH 1 01 1 1 1 1
7 24 2 28110-270300  SPANNER, 27X30 1 1 1 1 1 1
8 9 10 25 2 28150-040000 WRENCH, BAR 4 101 1 1 1 1
26 2 28150-050000 WRENCH, BAR 5 1 01 1 1 1 1
27 2 28210-000031  TOOL, VALVE RAPPING 1 1 1 1 1 1
28 2 28210-000070 COMPOUND 101 1 1 1 1
29 2 28312150750  GAUGE, 0.15X75 1 01 1 1 1 1

r22—8

—©
—S
—&

Fly Wheel Side

(12)@

=22

27

r22—e

=22

For Model 3HM * 3HMF

Fly Wheel Side

(13)@

28

&
w2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M09002 1-3GM

Fig.64. REPAIR KIT(OPTIONAL)

1
2
3
4
5
/\

0CR10-M09002 Fig.64

For Model 1GM

For Model 2GM

For Model 3GM-3GMD

For Model 3HM+3HMF

For Model 3GM

For Model 1GM-2GM

N
QQ% 15
Y

For Model
3GM + 3GMD*3HM * 3HMF

#Ep

16
17

For Model IGM

For Model 3HMI3HMF

&%
N

For Model 2GM+-3GM+3GMD 31

3 37

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 728170-92500 REPAIR KIT 1
2 1 728270-92500 REPAIR KIT 1
3 1  728370-92500 REPAIR KIT 1 1
4 1 728670-92500 REPAIR KIT 1
5 1 728690-92500 REPAIR KIT 1
6 2  27210-200300 ZINC, SCREW20X30 2 3 3 3
7 2 27210-200200 ZINC, SCREW20X20 1
8 2 128170-01331 GASKET, HEAD 1
9 2 128270-01331 GASKET, HEAD 1
10 2 128370-01331 GASKET, HEAD 1 1
11 2 121575-01333 GASKET, HEAD 1 1
12 2 121450-13250 GASKET 1 1
13 2 121550-13520 GASKET 1 1
14 2 128170-13200 GASKET 1 1
15 2 128370-13200 GASKET 1 1 1 1
16 2 721000-22500 RING SET, PISTON 1 2 3 3
17 2 721575-22500 RING SET, PISTON 3 3
26 2  124450-35100 FILTER, OIL 1 1 1 1
27 2 124550-35110 ELEMENT 1 1
28 2 124060-39451 SWITCH, 0.2KG 1 1 1 1 1 1
29 2 128170-42070 IMPELLER 1
30 2 104211-42070 IMPELLER 1 1 1
31 2 124223-42091 IMPELLER 1 1
32 2 105582-49200 THERMOSTAT 1 1 1 1 2
33 2 121750-49800 THERMOSTAT 1
34 2 128275-91340 SWITCH, 65 1 1 1 1 1
35 2 127610-91360 SWITCH, 106 1
36 2 124770-53000 VALVE ASSY,INJECTION 1 2 3 3 3 3
37 2 104500-55710 ELEMENT 1 1 1 1 1 1
38 2 104511-78780 V-BELT, M/19 1 1 1 1 1
39 2 128170-77350 V-BELT, HM29 1
40 2 25132-003000 V-BELT, A30 1 1 1
41 2 128670-77350 V-BELT, A31 1
42 2 128695-44780 V-BELT, A39.5 1
43 2  46150-003680 FUSE 30A 1 1 1 1 1 1

For Model IGM For Model

2GM +3GM *3GMD*3HM

7

6

Yes

N:Old 555 New, Q:0ld

%5 New, R:0ld €25 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.65. GASKET KIT(OPTIONAL)

AWON —

0CR10-M09002 Fig.65

For Model I1GM For Model 2GM-3GM+3HM

3GMD » 3HMF

a7 g o

For Model 1GM+2GM-3GMe3GMD For Mude!

BHMF
17

For Model 1GM For Model 3HM

For Model 2GM-3GM 2 |

For Model 1GM

For Model 2GM

For Model 3HM

3HMF

For Model IGM For Mode! 2GM

24

For Model 3GM*3GMD

For Model 3HM«3HMF

29

For Model 2GM «3GM *3HM

3GMDe3HMF

For Model IGM

QQ:Q

For Model 2GM-3GM«3GMD  For Model 3HMe3HMF

0 8 9 340

40 M 42 44

3GMD

For Model 3HM

38
O
Q N 7
For Modei
1GM -2GM *3GM FOR MODEL

3HMF

++ CONTINUE ++

S’

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 728170-92600 GASKET SET 1
2 1 728270-92600 GASKET SET 1
3 1 728370-92600 GASKET SET 1 1
4 1 728670-92600 GASKET SET 1 1
5 2 124240-01882 GASKET 1 1 1 1 1 1
6 2 128170-01331 GASKET, HEAD 1
7 2 128270-01331 GASKET, HEAD 1
8 2 128370-01331 GASKET, HEAD 1 1
9 2 121575-01333 GASKET, HEAD 1 1
10 2 128170-01510 GASKET, GEAR CASE 1
11 2 121575-01510 GASKET, GEAR CASE 1 1 1 1 1
12 2 121575-01860 GASKET 1 1 1 1 1
13 2 128170-01750 GASKET, OIL SUMP 1
14 2 124000-01750 GASKET, OIL SUMP 1
15 2 121450-01751 GASKET, OIL SUMP 1 1
16 2 121575-01750 GASKET, OIL SUMP 1 1
17 2 105225-02020 O-RING 1 1 1 1
18 2 24341-001350 O-RING, 1AS135.0 1 1
19 2 128170-03070 GASKET 1
20 2 121000-03070 GASKET 1 1 1
21 2 121450-03071 GASKET 1 1
22 2 121450-11680 GASKET 1 1 1 1 1
23 2 128170-11310 GASKET, BONNET 1
24 2 128270-11310 GASKET, BONNET 1
25 2 121450-11310 GASKET, BONNET 1 1
26 2 128670-11310 GASKET, BONNET 1 1
26-1 2  121550-11310 GASKET, BONNET 1 1 S
(E=EXXX) (F=EXXX)
27 2 128370-13180 GASKET 1 1
28 2 128670-13180 GASKET 1 1
29 2 128170-32030 GASKET 1
30 2 121450-32021 GASKET, PUMP 1 1 1 1 1
31 2 124160-34844 GASKET
32 2 128170-42090 GASKET 1
33 2 104211-42090 GASKET 1 1 1
34 2 124223-42110 GASKET, WATER PUMP 1 1 1 1 1
35 2 121450-44410 GASKET 1 1 1 1 1
36 2 104211-49160 GASKET 1 1 1 1
37 2  121575-49160 GASKET 1
38 2 124736-49540 GASKET 1
39 2 121520-01850 GASKET 1 1 1 1 1 1
40 2 23414-080000 GASKET, 8X1.0 20 20 20 20 20 20
41 2 23414-100000 GASKET, 10X1.0 5 5 5 5 5 5
42 2 23414-120000 GASKET, 12X1.0 20 20 20 20 20 20
43 2 23414-250000 GASKET, 25X1.0 5 5 5 5 5
44 2 24311-000100 O-RING, 1AP10.0 2 2 2 2 2
45 2 24321-000350 O-RING, 1AG35.0 1 1 1 1 1 1
46 2 43400-500390 SEAL WASHER 6S 2 2 2 2 2 2
47 2 43400-500450 SEAL WASHER 12S 2 2 2 2 2 2
48 2 43400-500570 SEAL WASHER 24S 1
49 2 128695 01840 GASKET 1 1 W
N:Old = New, Q:Oldt— = New, R:Old ::S New, S:0ld *— New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.65. GASKET KIT(OPTIONAL)

0CR10-M09002 Fig.65

AWON —

For Model I1GM For Model 2GM-3GM+3HM

3GMD » 3HMF

For Model 1GM

For Model 2GM

a7 g o

For Model 1GM+2GM-3GMe3GMD For Mude!

BHMF
17

For Model 1GM

For Model 3HM

For Model 3HM

3HMF

For Model 2GM-3GM 2 | ‘

For Model IGM For Mode! 2GM

24

For Model 3GM*3GMD

For Model 3HM«3HMF

29

For Model 2GM «3GM *3HM

3GMDe3HMF

For Model IGM

QQ:Q

For Model 2GM-3GMe«3GMD

For Model 3HMe3HMF

40 M 42 44

9 Q) 30

3GMD

For Model 3HM

38
O
Q N 7
For Modei
1GM -2GM *3GM FOR MODEL

3HMF

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
W B © ©® € @
(E=EXXX) (F=EXXX)
50 2 121000-42050  GASKET, WATER PUMP 11 1 1 1 W
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
51 2 24311-000160  O-RING, 1AP16.0 11 1 1 1 W
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
52 2 24311-000700  O-RING, 1AP70.0 2 2 2 2 2
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.66

; A)=1GM D)=3GMD
Fig.66. CLUTCH HOUSING etom orsom
(C)=3GMF (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 177088-02011 HOUSING, CLUTCH 1 1
2 1 177070-02011 HOUSING, CLUTCH 1 1
3 1 177088-02091 COVER 1 1 1 1
4 1 24341-000600 O-RING, 1AS60.0 1 1 1 1
5 1 26116-080202 BOLT, M8X 20 PLATED 4 4 4 4
6 1 22287-080000 WASHER, 8 4 4 4 4
7 1 177088-02350 SHIM SET 1 1 1 1
8 1 177088-02032 FLANGE 1 1
9 1 177070-02031 FLANGE, CLUTCH 1 1
10 1 26116-080252 BOLT, M8X 25 PLATED 8 8 8 8
11 1 177090-02250 SHIM 1 1 1 1
12 1 177088-02450 DIPSTICK 1 1 1 1
13 1 23414-160021 GASKET, 16X1.0 1 1 1 1
14 1 177090-02620 LABEL 1 1
15 1 170090-02630 LABEL 1 1
18 1 177088-02950 SEAL SC25 40 8, OIL 1 1 1 1
19 1 177088-02961 SEAL MHSA34 44 8,0IL 1 1 1 1
20 1 177088-02970 SEAL, OIL 1 1 1 1
21 1  23883-100002 PLUG, 10 1 1 1 1
22 1 23414-100000 GASKET, 10X1.0 1 1 1 1
23 1 177088-02430 LABEL 1 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.67

1 A)=1GM D)=3GMD
Fig.67. INPUT SHAFT & IDLE GEAR SHAFT etom orsom
(C)=3GMF (F)=3HMF
No. Lev. Parts No. Description Qty |
1 A (B) () O (B ¢
2 1 1 177088-03400 ROLLER BERING 2 2 2 2
3 I 2 1 177088-03030 SHAFT, INPUT 1 1
4 3 1 177088-03011 SHAFT, INPUT [=2.62 1 1
5 4 1 177088-03020 SHAFT, INPUT [=3.22 1 1
6 5 1 177070-03030 SHAFT, INPUT 1 1
REFER TO Fig. 66 7 \ 6 1 177070-03010  SHAFT, INPUT 1 1
‘ 7 1 177070-03020 SHAFT, INPUT 1 1
8 1 177088-03301 SHAFT, IDLE 1 1
4 9 1 177070-03301 SHAFT, IDLE 1 1
10 1 177088-03311 GEAR, IDLE Z=26 1 1 1 1
11 1 177088-03331 NEEDLE BERG.#K162213 2 2 2 2
12 1 177088-03341 WASHER, THRUST 1 1 1 1
13 1 24341-000120 O-RING, 1AS12.0 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.68

i A)=1GM D)=3GMD
Fig.68. OUTPUT SHAFT oom (-3
(C)=3GMF (F)=3HMF
No. Lewv. Parts No. Description ' |
REFER TO Fig. 66 A B (€ O (E) (F)
1 1 177088-03091  SHAFT, OUTPUT 1 1
2 1 177070-03040  SHAFT, OUTPUT 1 1
3 1 177088-03071  CONE, DRIVE 1 1
4 1 177070-03070 CONE, DRIVE 1 1
5 1 177088-03130 GEAR, FORWARD Z=53 1 1
6 1 177088-03110 GEAR, FORWARD Z=55 1 1
7 1 177088-03120 GEAR, FORWARD Z=58 1 1
8 1 177070-03130 GEAR, FORWARD Z=59 1 1
9 1 177070-03111 GEAR, Z=60 1 1
10 1 177070-03121  GEAR, FORWARD Z=64 1 1
11 1 177088-03110 GEAR, FORWARD Z=55 1 1
12 1 177070-03111 GEAR, Z=60 1 1
13 1 177088-03192 RACE, INNER 2 2
14 1 177070-03190 RACE, BEARING 2 2
15 1 177088-03201 NEEDLE BERG.#K303517 2 2
16 1 177070-03200 NEEDLE BEARING 2 2
17 1 177088-03232 COLLAR, THRUST 2 2
18 1 177070-03230  COLLAR, THRUST 2 2
19 1 177088-03252  COLLAR, THRUST 2 2
20 1 177070-03250 COLLAR, THRUST 2 2
21 1 177088-03272 NUT 2 2 2 2
22 1 177088-03552  COUPLING 1 1
23 1 177070-03550 COUPLING 1 1
24 1  24311-000180 O-RING, 1AP18.0 1 1
25 1  24311-000210 O-RING, 1AP21.0 1 1
26 1 177088-03520 R.BEARINGO07087/07204 2 2
27 1  24141-302050  BEARING, 30205 2 2
28 1 177088-03290 PIN 1 1 1 1
29 1 177088-03280 COLLAR, 32D-45T 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.69. CONTROL DEVICE

REFER TO Fig.66

10
REFER TO Fig.66

0CR10-M09002 Fig.69

CONNECTOR ASS'Y “
11ine. 12~21

4
J 6

S 18
17 N%

oo 17
19

REFER TO Fig. 66

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GMF (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 177095-06040 LEVER 1 1 1 1
2 1 26116-080252 BOLT, M8X 25 PLATED 1 1 1 1
3 1 177088-06010 SHAFT 1 1 1 1
4 1  177095-03190 PIN 2 2 2 2
5 1 177088-06020 SPRING 2 2 2 2
6 1 26911-100102 SCREW, M10X10 1 1 1 1
7 1  23883-100002 PLUG, 10 1 1 1 1
8 1 23414-100000 GASKET, 10X1.0 1 1 1 1
9 1 177088-06050 SHIFTER 1 1 1 1
10 1 177088-06070 NEEDLE BERG. #HK3026 1 1 1 1
11 1 177088-06090 CONNECTOR ASSY 1 1 1 1
12 2 177088-06120 CONNECTOR 1 1 1 1
13 2 177088-06170 SPRING 1 1 1 1
14 2 177088-06140 RETAINER, SPRING 2 2 2 2
15 2 177088-06150 CIRCLIP 1 1 1 1
16 2 177088-06160 CIRCLIP 1 1 1 1
17 2 177088-06110 HOLDER 1 1 1 1
18 2 177088-06100 CONNECTOR 1 1 1 1
19 2 22117-060000 WASHER, 6 2 2 2 2 Z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
20 2  26756-060002 NUT, LOCK M6 1 1 1 1
21 2 22417-250150 PIN 2.5* 15 1 1 Z
(A=EXXX) (B=EXXX)

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.70. CLUTCH HOUSING

0CR10-M09002 Fig.70

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1  777099-02550 HOUSING ASSY, CLUTCH 1 1 1
3 2 26286-080222 STUD M 8X 22 PLATED 6 6 6
4 2  26716-080002 NUT, M8 6 6 6
5 2 22287-080000 WASHER, 8 6 6 6
6 2 177099-06050 PLUG 1 1 1
7 2 26223-100222 STUD, M10X 22 4 4 4
8 2 26713-100002 NUT, M10 4 4 4
9 2 22133-100000 WASHER, 10 4 4 4
12 2 23883-160002 PLUG, 16 1 1 1
13 2 23414-160021 GASKET, 16X1.0 1 1 1
14 1 177099-02130 PIN, PARALLEL 2 2 2
15 1 177094-02120 FLANGE, MOUNTING 1
16 1 177080-02030 FLANGE, MOUNTING 1 1
17 1 26116-100302 BOLT, M10X 30 PLATED 5 5 5
18 1 22287-100000 WASHER, 10 5 5 5
19 1 177099-02081 COVER 1 1 1
20 1 177099-02091 GASKET 1 1 1
21 1 177090-02630 LABEL 1 1 1
22 1 177095-02400 LABEL 1 1 1
23 1 177099-02450 DIPSTICK 1 1 1
24 1  23414-160021 GASKET, 16X1.0 1 1 1
25 1 177099-02950 SEAL TC30 52 8, OIL 1 1 1
26 1 177099-02960 SEAL TC40 52 8, OIL 1 1 1
27 1 177095-02980 SEAL, OIL 1 1 1
28 1 177099-06010 FORK ASSY 1 1 1
31 1 177099-06041 SHAFT, SHIFT 1 1 1
32 1 177099-02250 SHIM SET 2 2 2
33 1 177095-06030 CAM, SHIFT 1 1 1
34 1 177095-06050 PIN 1 1 1
35 1 177095-06140 CIRCLIP 1 1 1
36 1 177095-03200 SPRING 1 1 1
37 1 177095-06060 SPRING 1 1 1
38 1 177095-06040 LEVER 1 1 1
39 1 26116-080252 BOLT, M8X 25 PLATED 1 1 1
40 1 177090-02620 LABEL 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.71

Fig.71. INPUT SHAFT & IDLE GEAR SHAFT eton (0360
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 177099-03011 SHAFT, INPUT [=2.14 1 1 1
2 1 177099-03380 SHAFT, INPUT [=2.63 1
3 1 177099-03411 SHAFT, INPUT 1=2.83 1 1 1
4 1 177099-03920 ROLLER BEARING 2 2 2
5 1 177099-03500 DISK, DAMPER 1 1 1
6 1 26116-080142 BOLT 8X14 6 6 6
7 1 22217-080000 WASHER, SPRING 8 6 6 6
8 1 777099-03021 SHAFT ASSY 1 1 1
9 2 177099-03301 GEAR, IDLE Z=25 1 1 1
10 2 177099-03980 SHAFT, GEAR 1 1 1
11 2 24341-000150 O-RING, 1AS15.0 1 1 1
12 2 177099-03321 WASHER 1 1 1
13 2 177099-03901 NEEDLE BEARING 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.72

i A)=1GM D)=3GMD
Fig.72. OUTPUT SHAFT oom (-3
(C)=3GM (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 177099-03021  SHAFT, OUTPUT 1 1 1
2 1  24341-000300 O-RING, 1AS30.0 1 1 1
3 1 177099-03920  ROLLER BEARING 2 2 2
4 1 177099-03040 PLATE ASSY, DRIVE 1 1 1
8 1 177090-03230 KEY 1 1 1
9 1 177095-03190 PIN 3 3 3
10 1 177095-03200 SPRING 3 3 3
11 1 177099-03070  RING, SHIFT 1 1 1
12 1 177099-03080  PLATE, PRESSURE 2 2 2
13 1 177090-03180  BALL, STEEL 6 6 6
14 1 177095-03210 SPRING 3 3 3
15 1 177099-03101  GEAR, Z=471=2.14 1 1 1
16 1 177099-03390 GEAR, Z=50 1=2.63 1
17 1 177099-03431  GEAR, Z=511=2.83 1 1 1
18 1 177099-03111 GEAR, Z=45 1 1 1
19 1 177090-03110 RETAINER 2 2 2
20 1 177095-03280  CIRCLIP 2 2 2
21 1 177090-03121  SPRING 4 2 2
22 1 177090-03080 DISK, D78 T1.7 8 8 8
23 1 177090-03090  PLATE, STEEL 6 6 6
24 1 177099-03161  SPACER 2 2 2
25 1 177090-03270  COLLAR, THRUST 2 2 2
26 1 177095-03800  SHIM SET 2 2 2
27 1 177095-03900 ROLLER BEARING 2 2 2
28 1 177099-03470  RACE, INNER 2 2 2
29 1 177099-03550 COUPLING 1 1 1
30 1 177099-03540  NUT, LOCK 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.73

Fig.73. COOLING SEA WATER PUMP Egi;gm gzgﬁmD
(C)=3GM (F)=3HMF
: No. Lev. Parts No. Description Qty |
For Heat Exchanger @ B © © E 6

Refit Engine 1 1 12157542000  PUMP ASSY, WATER 1 1 1

3 2 12422342091  IMPELLER 101 1

_ 4 2 121575-42020  SHAFT 11 1

1inc. (1) ~21 5 2 124323-42100  CAM, IMPELLER 1 1 1

| 6 2 26554-040102 SCREW, M4X10 101 1

7 2 24107-062024  BEARING, BALL 620277 2 2 2

8 2 124070-42400  V-PULLEY 11 1

9 2 12422342080  SEAL, TC13X28X7 101 1

10 2 124223-42040  KEY 11 1

1 2 12422342070  PIECE 11 1

12 2 22242-000150 RING, 15 101 1

13 2 22252.000350 RING, 35 11 1

14 2 12157542150 COVER 1 1 1

15 2 12422342110  GASKET, WATER PUMP 101 1

16 2 26554-040082 SCREW, M4X 8 6 6 6

17 2 12157542120 COVER, BEARING 11 1

18 2 124070-42420  WASHER 2 2 2

19 2 121575-49300  JOINT, PIPE 2 2 2

20 2 26347-080002  NUT, M8 1 1 1

21 2 128270-42150  BRACKET, PUMP 101 1

22 1 26116-080142  BOLT 8X14 2 2 2

23 1 22217-080000 WASHER, SPRING 8 2 2 2

24 1 104511-78780  V-BELT, M/19 101 1

25 1 22217-080000 WASHER, SPRING 8 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.74. COOLING FRESH WATER PUMP & SUB-TANK

[

For Heat Exchanger
Refit Engine

]

0CR10-M09002 Fig.74

(A)=1GM (D)=3GMD
(B)=2GM (E)=3HM
(C)=3GM (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128695-42010 PUMP ASSY, WATER 1 1 1
2 2 121000-42050  GASKET, WATER PUMP 1 1 1
3 2 121000-42100  PUMP ASSY, WATER 1 1 1
5 3 129350-42200 IMPELLER 1 1 1
6 3 121450-42240 BEARING, SHAFT 1 1 1
7 3  121450-42260 FLANGE, V-PULLEY 1 1 1
8 3 121450-42310  SEAL, MECHANICAL 1 1 1
9 3 23871-030000 PLUG, RO3 1 1 1
10 2 728695-43500 BRACKET ASSY 1 1 1
12 3 23871-020000 PLUG, R02 1 1 1
13 2 26117-060352 BOLT M 6X 35 1 1 1
14 2 22117-060000 WASHER, 6 1 1 1
15 1 128695-42350  V-PULLEY 1 1 1
16 1 121450-44410 GASKET 1 1 1
17 1 22117-080000 WASHER, 8 4 4 4
18 1 22217-060000 WASHER, SPRING 6 4 4 4
19 1 22217-080000 WASHER, SPRING 8 4 4 4
20 1  26116-060102 BOLT, M6X 10 PLATED 4 4 4
21 1 26116-080952 BOLT, M8X 95 PLATED 4 4 4
22 1 26116-081152 BOLT, M8X115 PLATED 4 4 4
23 1 121750-49800 THERMOSTAT 1 1 1
24 1 127610-91350 SWITCH, 95 1 1 1
25 1 128690-49530 COVER, THERMOSTAT 1 1 1
26 1 124736-49540  GASKET 1 1 1
27 1 22137-080000 WASHER, 8 2 2 2
28 1 23871-030000 PLUG, RO3 1 1 1
29 1  26116-080282 BOLT, M8X 28 PLATED 1 1 1
30 1 26116-080652 BOLT, M8X 65 PLATED 1 1 1
31 1 720445-44200 TANKASSY, SUB 1 1 1
33 2 120445-44540  SUPPORT 1 1 1
34 1 124790-44560 PIPE, WATER L=1000 1 1 1
35 1 23010-013000 CLAMP, HOSE 13 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.75. COOLING FRESH WATER PUMP

3inc.6 ~ 38
FOR MODEL 3HM

|

—
.
o b
2 o
S = N
£s
2 & =
wi ut
et ]
o e
sy 2 =]
22 @ b
. 2 @
S
= 2
[3)
c

FOR MODEL 3GM

2inc.5 ~ 38

0CR10-M09002 Fig.75

(A)=1GM (D)=3GMD
(B)=2GM (E)=3HM
(C)=3GM (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 728290-44500 COOLERASSY, WATER 1
2 1 728390-44500 COOLERASSY, WATER 1
3 1 728695-44501  COOLERASSY, WATER 1
4 2 128290-44010 BODY, COOLER 1
5 2 128390-44010 BODY, TANK 1
6 2 128695-44010 BODY, TANK 1
7 2 128290-44050 COVER 1
8 2 128965-44050 COVER 1 1
9 2 728690-44710 COVERASSY 1 1 1
11 3 128690-49310 ELBOW 1 1 1
12 3 24311-000160 O-RING, 1AP16.0 1 1 1
13 3 26554-050102  SCREW, M5X10 1 1 1
14 3 23414-050000 GASKET, 5X1.0 1 1 1
15 2 128695-44090 COCK 1 1 1
16 2 128695-44070  GASKET 2 2 2
17 2 26216-060202  STUD, M6X 20 8 8 8
18 2 22117-060000 WASHER, 6 8 8 8
19 2 26716-060002 NUT, M6 8 8 8
20 2 123682-44190 FILLER ASSY 1 1 1
21 2 23897-030002 PLUG PF3/8 1
22 2  23414-170022 GASKET, 17X1.0 1
23 2 123672-44200  GASKET 1 1 1
24 2 26116-060162 BOLT, M6X 16 PLATED 4 4 4
25 2 128290-44400  PIPE, WATER 1
26 2 128390-44400 CORE, COOLER 1
27 2 128695-44400  PIPE ASSY, COOLING 1
28 2 124790-44470 PIN 2 2 2
29 2 24311-000700 O-RING, 1AP70.0 2 2 2
30 2 121450-11680 GASKET 1
31 2 128390-44490  GASKET 1
32 2 120345-13160 GASKET, MANIFOLD 1
33 2 128290-44480 COVER, TANK 1
34 2 128390-44480 COVER, TANK 1
35 2 128695-44480 COVER, TANK 1
36 2 43600-500290 COCK 1/4 1 1 1
37 2 26116-080202 BOLT, M8X 20 PLATED 4 4 6
38 2 124160-49480  JOINT, PIPE 2 2 2
39 1 124460-77680  RETAINER 1 1 1
40 1 23061-070300 PIPE, 7X 300 2 2 2
41 1 124722-59050  CLIP, HOSE 9 1 1 1
42 1 128290-13250 GASKET 1
43 1 121450-13250  GASKET 1
44 1 121550-13520 GASKET 1
45 1 26116-080852 BOLT, M8X 85 PLATED 4
46 1  26116-080902 BOLT, M8X 90 PLATED 4 4
47 1 22217-080002 SPRING WASHER 8 4
48 1 26216-080852  STUD, M8X 85 2
49 1 26216-080902  STUD, M8X 90 2 2
50 1 26717-080002 NUT, M8 2 2 2
51 1 128370-13530 ELBOW 1
52 1 128370-13200  GASKET 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.75

Fig.75. COOLING FRESH WATER PUMP -t 5o
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
53 1 26113-080202 BOLT M8X 20 (STEN 4
54 1 22217-080000 WASHER, SPRING 8 4

3inc.6 ~ 38

FOR MODEL 3HM

— s

5 s o Q :

%o 5] ~ \

2g o =\

i) o

28 ﬂ d &)
L a 9 =
55 9 g R 7" 1
T b x I B L
5 x o 2

w L?. g .

ot

18]7 <
9

2inc.5 ~ 38

Al
24

linc.4 ~ 38

N:Old %New, O:OIdL‘L» New, R:Oldé» New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.76

Fig.76. COOLING WATER PIPE & V-BELT -t 5o
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
- A (B) () O (B ¢
g ; - 1 1  128690-49010 PIPE, WATER 1 1 1
3 & « 2 1 23000-025000 CLAMP, 25 4 4 4
338 o E 3 1 121575-49310 RETAINER, PIPE 1 1 1
o 4 1 26116-060102 BOLT, M6X 10 PLATED 1 1
o 5 1 22137-060000 WASHER, 6 1 1
ﬁ 6 1 128695-49520 PIPE, WATER 1 1 1
- 7 1 128295-49530 PIPE, WATER 1 1 1
\/ 8 1 124770-49040 PIPE, WATER 1 1 1
) 9 1 128690-49510 PIPE, WATER 1 1
10 1  128695-49530 PIPE, WATER 1
11 1  23000-041000 CLAMP, 41 6 6 6
12 1 124160-49480 JOINT, PIPE 1 1 1
13 1 128695-77210 COVER, GENERATOR 1 1 1
14 1 121150-42290 V-BELT 1 1
15 1 124251-42290 V-BELT, A39 1
16 1 105311-67100 BRACKET, CABLE 1

REFER TO Fig.756

REFER TO Fig.48

COOLING FRESH WATER COOLER

REFER TO Fig.43

«

2e

£ ¥

> Ut

w +-

"

28 -

5
il N:Old %New, O:Old% New, R:Old% New, S:Old z‘—_>zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.77. FUEL PIPE

Refit Engine }

For Heat Exchanger

[

REFER TO Fig.356

FOR MODEL 3GM-3GMD*3HM

REFER TO Fi1g.36

FOR MODEL 2GM

OLD TYPE

REFER TO Fig.37

OLD TYPE

REFER TO Fig.36

REFER TO Fig.34

REFER TO Fig.34

OLD TYPE

LD TYPE

0CR10-M09002 Fig.77

F/
Q

(A)=1GM (D)=3GMD
(B)=2GM (E)=3HM
(C)=3GM (F)=3HMF
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 128290-59810  PIPE ASSY, INJECTION 1
2 1 128390-59810  PIPE ASSY, INJECTION 1
3 1 128695-59810  PIPE ASSY, INJECTION 1
4 1 128290-59820 PIPE ASSY, INJECTION 1
5 1 128390-59820 PIPE ASSY, INJECTION 1
6 1 128695-59820 PIPE ASSY, INJECTION 1
7 1 128390-59830  PIPE ASSY, INJECTION 1
8 1 128695-59830  PIPE ASSY, INJECTION 1
9 1 121450-59850  BRACKET 1 1 1
10 1 123325-59100 RETAINER, PIPE 2 2 z
(B=*1980.11) (C=*1980.11)
11 1  123325-59110 COVER 2 2
11-1 1 123372-59100 RETAINER, PIPE 1 2 2 R
(B=*1980.12) (C=*1980.12)
12 1 121250-59860  BRACKET 1 1 1
13 1 26116-060102 BOLT, M6X 10 PLATED 2 2 2
14 1 26116-060162 BOLT, M6X 16 PLATED 4 4 4
15 1 128290-59010  PIPE ASSY, FUEL 1
16 1 128390-59010 PIPE ASSY, FUEL 1
17 1 128690-59010 PIPE ASSY, FUEL 1
18 1 128290-59080 PIPE ASSY, FUEL 1
19 1 128390-59080  PIPE, FUEL 1
20 1 128690-59080 PIPE 1
21 1  124450-39240  RETAINER, PIPE 1 1 1
22 1 22117-080000 WASHER, 8 1 1
23 1 105582-59150  BOLT, PIPE JOINT 1 1 1
24 1  23414-080000  GASKET, 8X1.0 2 2 2
25 1 124060-59380 PLUG, 6 1 1 1 z
(B=EXXX) (C=EXXX) (E=EXXX)
26 1 180110-51910 GASKET, PLUG 1 1 1 z
(B=EXXX) (C=EXXX) (E=EXXX)
27 1 103854-59200 BOLT, M12 1 1 1 z
(B=EXXX) (C=EXXX) (E=EXXX)
28 1 23414-120000 GASKET, 12X1.0 6 6 6
29 1 23857-060000 BOLT, JOINT 6 2 2 2
30 1 103854-59191 BOLT ASSY, JOINT M12 1 1 1
31 1  105311-59500 PIPE ASSY, RETURN 1
32 1 128370-59500  PIPE ASSY, RETURN 1
33 1 121575-59500  PIPE ASSY, RETURN 1
34 1 101147-59810 BOLT, PIPE JOINT M8 2 3 3
35 1 23414-080000  GASKET, 8X1.0 4 6 6
36 1 128695-07230  LIFTER 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101104-92180
101147-11490
101147-11900
101147-59810

101158-03061
101158-03111
101158-11230

101200-92140
101720-55750
103854-11490
103854-39140
103854-51251
103854-51660
103854-53120
103854-53180
103854-59191

103854-59200

104104-03750
104200-02110
104200-03600
104200-03641
104200-11180
104200-11920
104200-14200
104200-22300
104200-53080
104200-92350
104211-11100

104211-11110

104211-11180

104211-11370
104211-21600
104211-42050
104211-42070

104211-42080
104211-42090

104211-42100
104211-42110
104211-42120
104211-42130

104211-49060

Fig. No.

Ref. No.

Parts No.

104211-49080
104211-49160

104211-53120

104214-13580
104214-83980
104264-39700
104264-39710
104264-59030
104271-01950
104271-49060
104271-51450
104271-51460
104271-67550
104271-91351
104500-55710

104511-78780

104884-59170
105025-01220
105225-01900

105225-02020

105225-02300

105225-11100
105225-11110
105225-11350
105225-14400
105225-22300
105225-22400
105225-23100
105225-23200
105225-35290
105225-35300
105311-01090

105311-23380
105311-59500

105311-67100

105311-67200
105425-01250

Fig. No.

57

1
33
65
36

Ref. No.

Parts No.
105430-01690

105430-11160

105430-14200
105430-35010
105582-34040
105582-39140
105582-49090
105582-49200

105582-52010
105582-59150

105583-49910

110250-53150
110250-55610
113200-53110
113200-53120
120345-13160

120445-44540

121000-01850
121000-03020
121000-03070

121000-03080
121000-03200
121000-11050

121000-11420
121000-14110
121000-14550

121000-21500
121000-22090
121000-42050

121000-42100

121000-61600
121000-66090
121023-01550
121150-35100
121150-42290

Fig. No.

5
23
11

Ref. No.

-2

Parts No.

121150-42290
121150-51460
121250-01710
121250-02070
121250-11550
121250-35320
121250-35330

121250-35340
121250-59860

121250-77210
121256-52020
121370-35080
121370-49040

121370-55730
121370-77020

121370-77200

121400-01850
121450-01100

121450-01203
121450-01210
121450-01220
121450-01231

121450-01560
121450-01751

121450-01800
121450-01801
121450-01951
121450-01960
121450-01980
121450-01990

121450-02071

121450-02100

Fig. No.

76
34
11

NONEFENENRFRPWWWOAOITWNENENENE

[EY

12

-1




Parts No. Index

Parts No.
121450-02100

121450-02110
121450-02160

121450-02170
121450-02310

121450-02320
121450-02370

121450-02380
121450-03071

121450-03610
121450-11240
121450-11260
121450-11270
121450-11310

121450-11670
121450-11680

121450-13250

121450-14400
121450-21540
121450-32021
121450-32050
121450-32091
121450-35090
121450-42240
121450-42260
121450-42310

121450-44410

121450-51010

Fig. No.

o~N~NOoONONON~NONONON

Ref. No.

27
17
31

B Ww
COGUITO 0NN

Parts No.

121450-51500
121450-59850

121462-03740
121520-01850

121520-02100
121550-02100
121550-02110
121550-02300
121550-02310
121550-02320
121550-03760
121550-11240
121550-11280
121550-11290
121550-11310

121550-11411
121550-11451
121550-12710
121550-13520

121550-14400
121550-23200
121550-23380
121550-59810
121550-59820
121550-59830
121551-02220
121551-12710
121574-01600
121574-01630
121574-21500
121574-86320

121575-01100
121575-01200
121575-01331
121575-01332
121575-01333
121575-01510
121575-01750

121575-01860

-1
-1

-1
-2

Parts No.

121575-01860
121575-03770
121575-07230
121575-07240
121575-11121
121575-11421
121575-11670
121575-12700
121575-14090
121575-22090
121575-32090
121575-34801
121575-34830
121575-35090
121575-39200
121575-42000

121575-42020
121575-42120
121575-42150

121575-49020
121575-49100
121575-49150
121575-49160

121575-49300

121575-49310

121575-51100
121575-59500

121575-61160
121575-61620
121575-61710
121575-61720
121575-66051
121575-66200
121575-66310
121575-66510
121575-66550
121575-66580
121575-66800

121575-66830
121575-66850

Fig. No.

65
12

Ref. No.

[ R WORE w
OPRONRFRPOOOPMWNDIEDN
KR

Parts No.

121575-67580
121750-01920

121750-49800

122410-61650
122780-09320
122780-59100
123210-09310

123310-77640
123325-59100

123325-59110

123372-03150
123372-59100

123672-44200

123682-44190

123682-44220
124000-01750

124000-03200
124000-11240
124000-13200
124000-14090
124060-01050

124060-02220
124060-11800
124060-11810
124060-14090
124060-23100
124060-32990
124060-39451

124060-51300
124060-59380

124070-13300

-1
-1

-2
-1




Parts No. Index

Parts No.
124070-13300

124070-13520
124070-14760

124070-42060
124070-42400

124070-42410
124070-42420

124070-49310

124070-59060
124070-59130
124070-77950
124070-91250

124070-91290

124070-91300

124072-81050
124085-01880
124085-02220

124085-35300
124085-51500
124085-92210
124085-92250
124085-92260
124085-92270
124085-92400
124085-92700
124160-01751

124160-11360
124160-34844

124160-39140
124160-49480

124220-09320
124220-51890

. No.

-1
-1

Parts No.
124223-42040

124223-42070
124223-42080

124223-42091

124223-42110

124223-42160
124223-49050
124223-49300
124223-49750
124223-92800
124240-01871

124240-01882

124240-91450
124250-03640
124251-42290
124323-42100

124450-02220

124450-11320
124450-35070
124450-35100

124450-35110
124450-35330
124450-35350
124450-39240

124460-77680

124465-77330
124550-35110

124550-35350
124550-51320
124550-51341

Parts No.

124550-51350
124550-51370
124550-59820
124550-66370
124550-77030
124722-59050

124736-07900
124736-49540

124770-11770

124770-12500
124770-12540
124770-49040

124770-53000

124770-77940
124772-08340

124772-59650
124772-59660
124772-59670
124772-81050
124790-44470

124790-44560

124790-55601
124790-77330
124950-01951
124950-11340
124950-11410
124950-11450
124950-21600
124950-51010
124950-51170
124950-51190
124950-51270
124950-51450
124950-51510
124950-51640
124950-51650
124950-51670
127610-91340

Ref. No.

Parts No.
127610-91350

127610-91360

128170-01200
128170-01330
128170-01331

128170-01510

128170-01600
128170-01750

128170-01830
128170-02090
128170-03020
128170-03070

128170-03200
128170-07230
128170-07850
128170-08100
128170-08110
128170-08120
128170-08130
128170-08340
128170-08350
128170-09320
128170-11160
128170-11290
128170-11310

128170-11340
128170-11350
128170-11860
128170-12500
128170-12540
128170-13200

128170-13530
128170-14010
128170-14100
128170-14150

128170-21200
128170-21250
128170-21590
128170-21650
128170-22470




Parts No. Index

Parts No.
128170-32030

128170-32200
128170-34800
128170-39010
128170-39020
128170-39200
128170-42000
128170-42050
128170-42060
128170-42070

128170-42080
128170-42090

128170-42110
128170-49010
128170-49040
128170-49050
128170-49150
128170-51010
128170-51100
128170-51101
128170-51300
128170-51500
128170-53080
128170-55610
128170-59010
128170-59080
128170-59810
128170-61100
128170-61160
128170-61620
128170-66010
128170-66090
128170-66200
128170-66510
128170-66550
128170-66580
128170-66850
128170-66870
128170-66880
128170-66890
128170-67100
128170-67580
128170-76790

128170-77010

128170-77200

P
RPOONO R EF A

NN
N R N )

-1
-1

,
e

'
[REY

'
[REY

Parts No.

128170-77200
128170-77201

128170-77250
128170-77350

128170-77500

128170-77920
128170-77921
128170-81010
128170-81020
128170-81030
128170-86300
128170-86500
128170-91001
128170-91010
128170-91020
128170-91031
128170-91100
128170-91160
128170-91310
128170-91810

128170-91820

128170-91830

128270-01330
128270-01331

128270-01450

128270-01720
128270-01820

128270-01890
128270-03610
128270-03640
128270-03750
128270-08340
128270-09300

128270-11310
128270-12500

128270-12540
128270-12700

Ref. No.

1
1
1
18

w
[(eJF>N

N
NUORWRRRREPRREPRENWN

-2

w>

Parts No.

128270-12730
128270-13600
128270-13610
128270-13620
128270-14010
128270-21590
128270-21591
128270-21650
128270-21651
128270-34800
128270-35090
128270-39200
128270-42000
128270-42150

128270-49010

128270-49020
128270-49050

128270-49100
128270-49110
128270-49250
128270-49300
128270-55610
128270-59010
128270-59080
128270-59810
128270-59820
128270-66010
128270-66200
128270-66550
128270-67100
128270-77200

128270-77920
128270-77921

128270-91000
128270-91001
128270-91010
128270-91020
128270-91030
128270-91031
128270-91040

128270-91230
128270-91350
128270-91360
128275-11410

. No.

-1
-1

Parts No.

128275-11490
128275-11500
128275-91340

128290-13250
128290-44010
128290-44050
128290-44400
128290-44480

128290-49510
128290-59010

128290-59080
128290-59810
128290-59820

128295-49530
128370-01330
128370-01331

128370-01720
128370-08100
128370-08120
128370-08130
128370-12730
128370-13160
128370-13180

128370-13200

128370-13530

128370-13600
128370-13610
128370-14010
128370-21590
128370-21650
128370-34800
128370-39200
128370-49020
128370-49030

Fig. No.




Parts No. Index

Parts No.

128370-49030
128370-49250
128370-51010

128370-59010
128370-59080
128370-59500

128370-59650
128370-59810
128370-59820
128370-59830
128370-81010
128370-81020
128370-81030
128370-86280
128370-86300
128371-21590

128371-81010
128371-81020
128371-81030
128371-81050
128390-44010

128390-44400
128390-44480
128390-44490
128390-59010
128390-59080
128390-59810
128390-59820
128390-59830
128670-01450
128670-01830
128670-03010
128670-03020
128670-03030
128670-03040
128670-08100

128670-08120
128670-08130

Fig. No.

32
16
34

Ref. No.

NN

Parts No.
128670-11310

128670-13160
128670-13180

128670-14010
128670-21590
128670-21650
128670-49010
128670-59010
128670-59080
128670-77350

128670-77920
128670-81010
128670-81020
128670-86250
128670-86300
128670-91001
128670-91100
128670-92260
128670-92270
128670-92400
128690-49010

128690-49250
128690-49310
128690-49510
128690-49530
128690-59010
128690-59080
128695-01840
128695-07230
128695-11410
128695-11500
128695-11670
128695-21650
128695-34800
128695-42010

128695-42350

[

B

H
OPRP~NOORPNWRFROONWWPAMP_W

[EY

Parts No.
128695-44010

128695-44050
128695-44070

128695-44090

128695-44400
128695-44480
128695-44780

128695-49020
128695-49520

128695-49530

128695-59810

128695-59820

128695-59830

128695-67100
128695-77210

128696-51100
128696-51300
128965-44050

129350-01230
129350-14100
129350-21200
129350-42200

135210-51900
135210-61090
138603-59380
145410-46960
160110-66011
170090-02630
171016-01550
172100-22400
172100-53200
174100-54120
174307-51170

Fig. No.

Ref. No.

-1
-2

Parts No.

174307-51181
174307-51460
174307-51700
177070-02011
177070-02031
177070-03010
177070-03020
177070-03030
177070-03040
177070-03070
177070-03111

177070-03121
177070-03130
177070-03190
177070-03200
177070-03230
177070-03250
177070-03301
177070-03501
177070-03550
177080-02030
177088-02011
177088-02032
177088-02091
177088-02350
177088-02430
177088-02450
177088-02950
177088-02961
177088-02970
177088-03011
177088-03020
177088-03030
177088-03071
177088-03091
177088-03110

177088-03120
177088-03130
177088-03192
177088-03201
177088-03232
177088-03252
177088-03272
177088-03280
177088-03290
177088-03301
177088-03311
177088-03331




Parts No. Index

Parts No.

177088-03341
177088-03400
177088-03520
177088-03552
177088-06010
177088-06020
177088-06050
177088-06070
177088-06090
177088-06100
177088-06110
177088-06120
177088-06140
177088-06150
177088-06160
177088-06170
177090-02250
177090-02620

177090-02630
177090-03080
177090-03090
177090-03110
177090-03121
177090-03180
177090-03230
177090-03270
177094-02120
177095-02400
177095-02980
177095-03190

177095-03200

177095-03210
177095-03280
177095-03800
177095-03900
177095-06030
177095-06040

177095-06050
177095-06060
177095-06140
177099-02081
177099-02091
177099-02130
177099-02250
177099-02450
177099-02950

Parts No.

177099-02960
177099-03011
177099-03021
177099-03040
177099-03070
177099-03080
177099-03101
177099-03111
177099-03161
177099-03301
177099-03321
177099-03380
177099-03390
177099-03411
177099-03431
177099-03470
177099-03500

177099-03540
177099-03550
177099-03901
177099-03920

177099-03980
177099-06010
177099-06041
177099-06050
180110-51910

22113-060000

22117-050000
22117-060000

22117-080000

Fig. No.

70
71

Ref. No.

Parts No.
22117-080000

22117-100000

22117-120000
22133-100000
22137-050000
22137-060000

22137-080000

22137-100000
22137-140000
22212-080000
22217-040000
22217-050000

22217-060000

Parts No.
22217-060000

22217-080000

22217-080002
22217-100000

22217-120000
22217-140000
22242-000100

22242-000120
22242-000140
22242-000150




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
22252-000100 24 12 23000-041000 76 11 23871-020000 27 12 24321-000350 12 24
22252-000260 26 31 23010-012000 57 3 74 12 26 58
22252-000300 26 32 23010-013000 30 5 23871-030000 27 9 65 45
22252-000350 26 33 74 35 33 27 24341-000120 67 13
73 13 23010-014000 58 7 74 9 24341-000150 71 11
22287-080000 12 35 23061-070200 1 42 28 24341-000260 11 103
66 6 2 35 23873-010000 29 4 24341-000300 72 2
70 5 23061-070300 28 33 23873-020000 1 21 24341-000440 37 6
22287-100000 70 18 29 33 23873-030000 11 37 24341-000600 66 4
22312-030180 12 15 75 40 23883-100002 66 21 24341-001350 7 10
22312-030220 12 16 23061-081000 57 4 69 7 65 18
22312-080160 1 17 23061-100300 14 15 -1 23883-160002 70 12 25132-003000 47 5
2 17 23061-100500 14 15 23883-180002 4 7 64 40
18 11 23080-013000 8 26 23887-180002 4 7 -1 26013-040122 46 23 -1
22315-040010 3 10 23297-200061 31 11 23893-020002 5 5 26013-060322 45 20
22322-030160 12 18 23414-050000 28 12 23894-020002 5 5-1 26031-040122 45 19
42 12 29 10 23897-030002 29 29 26113-080202 15 5
22322-030200 39 19 75 14 75 21 6
22351-030012 39 22 23414-080000 1 41 24101-060004 26 18 75 53
22351-040008 1 20 48 24101-060054 3 26 26113-080402 16 20
11 34 2 34 17 22 26113-080602 16 21
21 10 3 9 -1 24101-062054 17 23 26116-050128 42 15
33 18 25 9 24101-063050 3 27 -1 26116-060102 13 28
39 9 11 -1 24101-063054 3 27 27 20
27 35 11 24107-062004 26 19 32 9
22351-040010 11 34 -1 38 33 24107-062024 26 20 38 18
22414-160100 54 7 44 73 7 43 22
22414-250150 43 11 65 40 24141-302050 68 27 74 20
22417-250150 69 21 77 24 24190-080001 12 19 76 4
22451-100000 41 21 35 20 77 13
22487-060160 54 16 23414-080012 37 10 18 10 -2 26116-060122 3 29 -2
22512-050340 17 20 23414-100000 25 10 24190-100001 24 5 31 12
22512-070120 18 12 65 41 24311-000070 12 17 43 15 -1
22512-070180 18 13 66 22 42 13 26
22512-070300 17 21 69 8 24311-000090 40 14 26116-060142 1 31
22522-030100 21 11 23414-120000 25 16 24311-000100 1 15 3 34
22714-580250 57 13 38 37 2 15 34 -1
22724-800380 57 15 65 42 65 44 13 29
58 9 77 28 24311-000120 12 32 23 13
22724-800400 57 16 23414-130000 5 6 24311-000160 28 10 41 19
23000-022000 16 11 23414-160021 66 13 29 8 43 15
31 9 70 13 65 51 54 11
32 6 24 75 12 26116-060162 3 39
57 10 23414-170022 29 30 24311-000180 68 24 28 28
23000-025000 16 12 75 22 24311-000210 68 25 29 20
31 10 23414-250000 11 49 24311-000700 28 23 35 4
32 7 65 43 29 23 38 19
57 11 23418-060000 37 8 65 52 19 -1
76 2 23857-060000 38 38 75 29 75 24
23000-041000 32 17 77 29 24321-000350 3 31 77 14




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.
26116-060182 37 16 26116-080302 53 10 26216-080852 75 48 26713-080002 14 20
26116-060202 5 15 18 26216-080902 28 40 15 9
8 7 26116-080322 47 11 -1 29 38 9 -1
26 55 26116-080352 23 24 75 49 16 18
33 12 26116-080502 33 7 26223-100222 70 7 26713-100002 70 8
26116-060222 21 26 26116-080602 33 6 26226-080182 53 14 26716-050002 61 10
26116-060252 5 16 26116-080652 33 20 26226-080222 53 15 14
8 8 74 30 26226-120252 44 6 62 9
37 17 26116-080852 3 17 26286-080222 70 3 26716-060002 12 21
26116-060302 39 28 28 37 26347-080002 26 46 28 17
26116-060352 5 17 75 45 73 20 29 15
26116-060502 3 14 26116-080902 28 38 26450-050102 17 25 42 14
26116-060802 3 15 29 36 25 -1 43 17
26116-080122 11 63 75 46 26450-060182 21 14 54 14
26116-080142 1 40 26116-080952 3 19 26450-080282 59 11 75 19
2 33 27 21 26554-040062 26 16 26716-080002 3 8
8 9 74 21 26554-040082 26 40 11 33
9 4 26116-081152 3 20 73 16 52
26 52 27 22 26554-040102 26 17 13 25
43 23 74 22 73 6 28 41
53 7 26116-081202 3 21 26554-050102 28 11 29 39
71 6 47 15 29 9 40 12
73 22 26116-100252 4 3 75 13 44 8
26116-080162 37 14 26116-100302 4 4 26557-040082 8 22 47 16
52 8 10 13 26557-040122 46 23 53 16
26116-080202 6 8 44 4 48 22 70 4
7 11 70 17 49 19 26716-100002 59 9
11 41 26116-100322 59 8 50 19 13
13 32 12 51 19 26716-120002 44 7
28 30 26116-100602 47 19 26557-050102 8 23 26716-160002 63 22
29 27 26116-120302 10 11 43 12 -1 26717-080002 75 50
33 13 26117-060352 27 13 48 28 26736-100002 11 29
37 13 74 13 26557-050122 12 36 26736-140002 56 8
47 13 26213-080182 11 59 43 12 26756-050002 12 37
66 5 15 8 54 9 42 16
75 37 8 -1 26557-050142 49 15 26756-060002 41 13
26116-080222 11 43 26213-080222 16 16 50 15 13 -2
26116-080252 11 42 26213-080702 16 17 51 14 18
14 9 26213-080802 11 55 26557-050162 48 18 69 20
22 8 14 19 26557-050362 48 14 26756-080002 11 83
53 9 26216-060202 28 15 26557-060102 3 29 88
66 10 29 13 26587-050102 34 36 -1 93
69 2 75 17 26587-050122 34 36 44 8 -1
70 39 26216-080222 3 7 26587-080102 17 24 -1 26756-120002 41 9
26116-080282 11 62 26216-080552 11 50 26587-080122 17 24 9 -2
33 19 13 23 26656-080002 12 29 26757-080002 59 7
53 11 26216-080622 11 32 26657-120002 41 8 26776-100002 11 30
74 29 26216-080652 11 32 -1 26666-060002 41 12 26776-120002 9 6
26116-080302 3 18 26216-080702 11 32 -2 26713-080002 11 56 21 12
47 11 26216-080852 28 39 60 26776-180002 18 23




Parts No. Index

Parts No.

26911-100102
26921-080102
27210-200200

27210-200300

27221-060100
27221-060140
27233-250000
27243-200000
27310-070000
27310-070001
28110-100130
28110-170190
28110-220240
28110-270300
28116-060162
28150-040000
28150-050000
28210-000031
28210-000070
28210-000150
28312-150750
41710-000380
41710-000410

41730-000680
43400-500390

43400-500410

43400-500450

43400-500570

43600-500011
43600-500290

43662-010030
43662-015020
43666-020951
46150-001110

Fig. No.

69
11

Ref. No.

6
74
28

7
24
21
46

6
10
10

4
19
23

Parts No.
46150-003680

48110-025062
48110-025063
48110-028063
48110-032411
48110-032502
48110-522361
704507-92100
705311-23100
705311-23600
711100-51540
720445-44200

721000-21700

721000-21701
721000-22500

721450-02500
721450-02611

721450-02621
721450-11650
721450-11660
721500-21700
721500-61560
721550-02500
721550-02610
721550-02620
721550-02800
721550-02810
721550-02820
721550-02830
721550-23100
721550-23600
721575-01540
721575-11701

721575-22500

721575-51700
721575-61520
724000-21700
724000-21701
724060-53101
724085-11650
724550-51520
728170-01540

i
w

w N
PNOUUGWWWRRPRUIORPRFPWADODOINE

N~
P WNNNNNNPANO

Parts No.

728170-01560
728170-01610
728170-02500
728170-11650
728170-11700
728170-21700
728170-22540
728170-32100
728170-32500
728170-35800
728170-51101
728170-51700
728170-53100
728170-61560
728170-92500
728170-92600
728270-01560
728270-01610
728270-11520
728270-11700
728270-51101
728270-51700
728270-92400
728270-92500
728270-92600
728290-44500

728370-01560
728370-01610
728370-11520
728370-11700
728370-13500
728370-51101
728370-51700
728370-92500
728370-92600
728390-44500

728670-01560
728670-01561
728670-11520
728670-11521
728670-13500
728670-14581
728670-92400
728670-92500
728670-92600
728690-44710

Fig. No.

Ref. No.

1
1
1
76
1
1

N )
RPROWRE

[EnY

QUINDEBRANOONDEBEANNNNWWWWRWWWERERPENNENNNNMNNDNNRRWER

Parts No.

728690-92500
728695-43500

728695-44500
728695-44501

728696-51100
777099-02550
777099-03021
83213-003012
97778-200121
X211413005
X211415006
X21142215
X21143215
X211433101
X21144454
X21144661
X211447009
X211451005
X21145312
X21145314
X21145352
X21145866
X211462101
X21146963
X21147155
X211476503
X21148110
X21148313
X21148852
X21149652
X21201110
X21201115
X21201313
X21201605
X21202601
X21202602
X21204259
X21204302
X21204401
X212045001
X21204810
X21205310
X21205400
X21205650
X21207100
X21207312
X212077002
X21209311

I B
NNOOWOOOORRUIRPORAWRR

N NP
NOINNO




Parts No. Index

Parts No.

X22501300
X6201SD

X6302BM

XB444001A
XB495469B

XL12013262

XL1202310
XL1203310
XL1208326
XL1254801

XL1255801

XL13513003
XL13513134

XL13513152
XL1351318

XL13514042

XL13523001
XL13523003
XL1352318

XL13525001

XL13533151
XL13533152
XL1353320

XL13542001
XL1354326

XL13561001

NOOA~NN~N 00O

Parts No.
XL13561001

XL1356200

XL1358301

XL1359400

XL135Y1200
XL135Y1300
XL135Y13001
XL135Y1302
XL135Y1303
XL135Y1310
XL135Y1311
XL135Y1320
XL135Y1400
XL135Y1401
XL135Y1531
XL135Y1801
XL135Y1802
XL135Y1803
XL135Y1810
XL135Y1820
XLR135Y110
XMV11305
XMV11306
XTR1Z28
XTR1Z49
XTR1Z63
XTR1Z69

OO0~ D

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK(1,2GM(F))
	2.CYLINDER BLOCK
	3.GEAR HOUSING
	4.FLYWHEEL HOUSING
	5.LUB. OIL SUMP
	6.MAIN METAL HOUSING(1,2GM(F))
	7.MAIN METAL HOUSING
	8.BREATHER
	9.ENGINE LIFTER
	10.MOUNTING FOOT
	11.CYLINDER HEAD
	12.BONNET
	13.AIR INTAKE SILENCER
	14.EXHAUST MANIFOLD
	15.MIXING ELBOW
	16.MIXING ELBOW(U-TYPE/OPTIONAL)
	17.CAMSHAFT
	18.CRANKSHAFT & FLYWHEEL
	19.PISTON
	20.CONNECTING ROD
	21.LUB. OIL PUMP
	22.LUB. OIL DIPSTICK
	23.LUB. OIL STRAINER
	24.LUB. OIL PRESSURE CONTROL VALVE
	25.LUB. OIL PIPE
	26.COOLING SEA WATER PUMP
	27.COOLING FRESH WATER PUMP
	28.COOLING FRESH WATER COOLER
	29.COOLING FRESH WATER COOLER(3HMF)
	30.SUB-TANK
	31.COOLING WATER PIPE
	32.COOLING WATER PIPE(2,3GMF,3HMF)
	33.THERMOSTAT
	34.FUEL INJECTION PUMP
	35.FUEL FEED PUMP
	36.FUEL INJECTION VALVE
	37.FUEL STRAINER
	38.FUEL PIPE
	39.GOVERNOR DRIVING
	40.REGULATOR LINKS
	41.FUEL CONTROLLER
	42.ENGINE STOP DEVIC
	43.SPEED REMOTE CONTROL
	44.STARTING MOTOR
	45.STARTING MOTOR COMPONENT PART(12V/1.0KW)
	46.STARTING MOTOR COMPONENT PART(12V/1.8KW)
	47.GENERATOR(AC)
	48.GENERATOR COMPONENT PART(121370-77200)
	49.GENERATOR COMPONENT PART(128170-77200)
	50.GENERATOR COMPONENT PART(128170-77201)
	51.GENERATOR COMPONENT PART(128270-77200)
	52.WIRE HARNESS
	53.CLUTCH
	54.CLUTCH REMOTE CONTROL
	55.TOOL
	56.FLEXIBLE MOUNTING(OPTIONAL)
	57.LUB. OIL WASTE,BILGE PUMP & KINGSTON COCK(OPTIONAL)
	58.FUEL OIL TANK & BATTERY SWITCH(OPTIONAL)
	59.COUPLING(TAPER & SLIT TYPE/OPTIONAL)
	60.SINGLE LEVER CONTROL(OPTIONAL)
	61.INSTRUMENT PANEL(M1/M2-TYPE)(OPTIONAL)
	62.INSTRUMENT PANEL(S-TYPE/OPTIONAL)
	63.SPECIAL TOOL(OPTIONAL)
	64.REPAIR KIT(OPTIONAL)
	65.GASKET KIT(OPTIONAL)
	66.CLUTCH HOUSING
	67.INPUT SHAFT & IDLE GEAR SHAFT
	68.OUTPUT SHAFT
	69.CONTROL DEVICE
	70.CLUTCH HOUSING
	71.INPUT SHAFT & IDLE GEAR SHAFT
	72.OUTPUT SHAFT
	73.COOLING SEA WATER PUMP
	74.COOLING FRESH WATER PUMP & SUB-TANK
	75.COOLING FRESH WATER PUMP
	76.COOLING WATER PIPE & V-BELT
	77.FUEL PIPE
	Parts No. Index

